l[a ma to

INDUSTRIAL SEWING MACHINE

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
CYLINDER BED INTERLOCK MACHINE
WITH
DIFFERENTIAL FEEDING

MDDELS & DEVICES

"VC3611;2 VG3711-D VC3E45P—D

UT—A —AS3

No. 2—1 _
From the library of: Superior Sewing Machine & Supply LLC




Illustration of this Parts Book is based on the Model'VC3611 ~040L (048L, 056L)-D.
L IOy 7 VC3611-0401 (0481, 056L) DEEEXEFAILLTA T AP EERLT
By x4,

From the library of: Superior Sewing Mabhine & Supply LLC

CONTENTS C B =
MISCELLANEQUS COVERS(1) = « « » ¢ ¢ ¢ e o o v v o v 0 v W/\“Egﬁ(l) """ 1
I n (2) ........... . e e a s = . ” (2) ..... 9
MISCELLANEOUS THREAD EYELETS + « « ¢ ¢ = = ¢ o o o o = e RERERR . o e e o e - e 3
MISCELLANEOUS BUSHINGS & EYE GUARD » « « « » « « o « ¢ « 79/:1%74?3*!"% cee e 4
MAIN SHAFT DRIVING MECHANISM« + « « « « « - .« R TR, oo e e e
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - - - - - kﬁh&()‘ﬁbﬁ&) B - 6
NEEDLE BAR MECHANISM « ¢ « = « & « o o = o o o o o o o o » SIEEHUE. - - - o - . . 7
PRESSER FOOT MECHANISM ¢ + » ¢ o « ¢ « o o o o o o e e oHETHERE. - - - - - - e 8
LOOPER DRIVING MECHANISM « ¢ ¢ « « ¢ « « & e e e e e e N—rfiE . - - 0 0 .

FEED DRIVING CONTROL MECHANISM + + = « + « = = o o 0 v« AR Y AERAE - - - - - 10
NEEDLE GUARD & FEED DRIVING MECHANISM «+ « « - « « « - « . #HETFBEUEYEE- - - 11
KNIFE DRIVING MECHANISM =« « « + = « « « ¢ o o « o . e s ARERAE - e e 0 e e 12
MISCELLANEOUS SUCTION PIPE+ + « « = + « « ¢ v « o o o & cBOAERERR . e - - - 13
LUBRICATING MECHANISM + ¢ ¢ + « o o « « « =« & Ce e e e . OTEMEREE. . . .. . . 14
SPREADER MECHANISM ¢ + « ¢ o o o o o o o s o 4 o o o« o & = B0 R — 8. - - - 15
MISCELLANEQUS TOP COVER THREAD ¢ « « = = « « = ¢ o o« = & Y KRBESR - - - - - - - 16
PULLER MECHANISM EXCLUSIVE PARTS(1) -+ » « « « + o ¢ ¢ o & 77 —BEE RS (D - 17
I o (2) T _ y (2) - 18

Y i (3) ........... n (3) - 19
V(C3611-156L-D, 145L-D, VC3711~148L-D, 156L-D EXCLUSIVE PARTS Y7 EFVEHEH - - - 20
© VC3645P-D EXCLUSIVE PARTS(1) « « = « v+ ¢ v 0 v v v v v s Y72 FAERRE 1) -2
v " (2) .............. ” (2) - 29

“UT” DEVICE(L) » ¢ « ¢ + & o o o o s o o s o s o o o s o o CUTHER(L) » - » » « - 23
I (2) A 4+ 4 B+ 4 = 4 4 s s s s s s s e s e s . » (2) s e e e o« =94

" (3) « %2 ® & & 8 & 8 b a & s s 8 s s & ® = u s » » (3) ....... 95

I (4)-.-.---- ............. . P (4) L 1
“UT-A” DEVICE(L) « « ¢ ¢ ¢ s ¢ 4 o ¢ v ¢ o o s o & Ceoe e s CTT-ATEER (D) J s e e 97
" (2) 4 0% 4t & 4 s & s s s s s e e s e s o e Il (2) s s« s 98

» (3) ® 8 s 8 8 s e 5 s e s e e e s e e aow e » (3) ..... 29

n (4) D T T e e s ) (4) ..... 320

“A$3™ DEVICE - S “ASSVEEIE - - - o v . o 21
EXTRA PARTS + * + ¢ o o s o 4 o o+ o o v o e o o o s o o o TR, - - e e+ 30
THREAD STAND & SUPPORTING BOARD - « » + « = « + ¢ o o o FUBRURTHRK: » » 33
LIST of MAIN SPARE PARTS « « + + « + v ¢ o o o v v v v v FEWMB YR - - oo - 34
INDEX = * ¢ s« o ¢ o o s o s s o o o o o« o o o .« '..7..$§1 .......... 345




MXSCELLANEOUS COVERS(1) - ' 2B (] 1

Ref, Parts . © Amt,
Mo _ Na Description & Ren,
1 3109@12 T[)p COver » + + ¢ & 4 4« 4 o o = « _hj]')’(-—— « 2 s % 8 s a = » » 1
2 110045 Screw(M4-0,7xX12) - + « - - RN+ 3 R I IR R RN |
3 3100013 Top Cover Gasket + « « » = « « + ERR=rowFy - « v+ o 1
4 0068011 0il Sight Window » = = « « « - « FANGERHE 0 - - el
5 0020759 Top Cover Seal Plug« « - « + « - et Pt A 1
§ 390069 Brand Name Plate(76.5) » » » + » GEML . ¢ v e e e e 1
1 3100010 Head Cover - » » » ¢« v o o RS- o e O R |
8 3100011 Head Cover Gasket- = = - » » « ~y FhA—Rydy. o - o]
9 0093864 Head Cover Seal Plug = « » » o « B + ¢« v v o v o 0 0o 0 ]
10 390072 YC” Emblem« « « ¢+ ¢ ¢ ¢ o o . (¥ A0 P S 1
11 3100040 Side Cover Hinge « » » « - - - - ML A—pwY e - o0
12 3100041 Side Cover Hinge Gasket - - - - - BHRE IR~V -]
13 110043 Screw(M4-0, 7X10)» +» = + « ¢ « » B A 03
14 3100042 Side Cover Hinge Pin » + « + « » b1 Bl P S R e TR |
15 160000 Screw(M3-0.5X3) + » « - - - - . B S Teinl
16 3100043 Side Cover - = = ¢+ + ¢ s + ¢ 4 b (2 B SN R 1-
11 3100044 Side Cover Gasket = » = « + ¢ + #FREF ARy - - o]
18 000924 Seal Plug(Rubber) « « « « + « « B b)Y v o e e e 1
19 3110160 Cloth Plate - « = ¢« « + = « = o ZHRF L —h s ss e
20 110041 Screw(M4~0.7X8) =+ » « +» = « « R v v v e e e e 2
21 0094201 Cover Latch Spring » » » « » + » b Fatel AV et S 1
22 110012 Serew(Md-0,TX5) « « «» « = - i RIS |
23 3100048 Side Cover Hook - + « = » = « « + (R B R N 1
24 300101 Conical Spring Washer= » + « + MARZ o oo 000 o]
25 170002 Screw(Md—0,TX5)} « « « = « « « « IERIF e v 0 v v e e e e 1
26 3190004 0il Reservoir-+ « = » - REEERERE :: -2 S N IR R A 1
27 3100005 0il Reservoir Gasket « » - « « « BRI T o0 o0 - 1
Py 0020143 Magnet = = « + = = = o v o 0 - L - S0 N 1
29 0020144 Magnet Holder- » = = « « « « = & L8 TRY LR |
30 110013 Screw(MA—0,7X8) =+ « ¢ « » « o« R e re s 1
3 0020187 Drain Holg Seal» » » +- v + s & & PEF RN H e o0 v - 1
32 005075 Serew(3/8-24%8) + « ¢ v v 4 4 PR - - - - 0 - |
33 4109403 Mode! Plate(See the below) - - - BIIR(FHBR) - - + » + « 1
14 060726 Rivet s » ¢ + o ....... JEARE o v o v 0w 0.
35 3110150 Machine Frame Unit « - « » « « - T—hly FEE)« -+ » s 1
36 120016 Serow(M$-1.25X20) » + » » + v R o0 Ce e e e s 4
37 340000 Machine Frame Supporting Bar - « Ry FFxiB« « + = « « « & 4
38 3110185 Supplementary Cleth Plate- - - « 2 AL —hiGEIE- - - - 1
39 006233 Screw(M3-0,5%8) » » + v = o ot BRY . 0. - I 2

(&) BRXELrHEXORISEA (S —VES, HFRESL) 2RubET I,
Note : Order for Model Plate must be accompanied by model desigoation{including
symbals of gauge and devices).

From the library of. Superior§Sewing Machine & Supply LLC




MISCELLANEQUS COVERS(2) ' Pt 2 2

Ref, Parts : Amt,
Na No Description B £ Rea.
41 . 3110072 Edge Guide Chipe+ « « = ~ « « - - ERF o 0o e e ]
4 004182 Screw(3/32-56X 2. 5) - -+ - - - - J1 o 3 I |
43 000005 Washer - = « = « « - P Tolridg e om0 s 00 .9
44 110008 Screw(Md-0.7X5.4) + - « « -« - J1 - 3
45 3110108 Fabric Guide Holder+ « « « « « - THARR e » v v v v s ]
46 00538 Washer = = « « = « + ¢ o v v . . Todrig s o0 v v v v 4
47 116009 Screw(Md-0.7X8) -« « v m v e v ERT 00 e w0
48 3110115 Fabric Guide - = « » « ¢ « = e AR e 1
49 000535 Washer « = « « « « « « - B 7 B 2L PR .9
50 000644 Spring Washer= = = + = ¢+ + o ¢+ s ALV FTop . o v 0]
51 004358 Screw(9/64~40X5,6) - » « » - . - JERT v v s o0 e e e . 9
5% 3110109 Fabric Guide(Right) » - « « « « « HEAFEE) « » 000 o0l
53 110043 Screw(M4—0.7X14) » « = « = o+« IERD - v v o v oy
54 2100265 Spacer ¢ o+ e e e e wie I O LI IE T 3
55 006629 Seal PRuge * + » « ¢+ v = o o« <R + o 0« o o . e |
56 160007 Serew(MB—1X6B) + » ¢+ + ¢ v ¢« SEERY v 0 v a0 .. A
57 390067 Brand Name Plate(106) » « » « « ~@B#H - « » « + « « « - . |

1

58 3800638 Brand Name Plate(92) - « - - « « Lt A R

% Ref. No, 1 to 40 -+--+ See the preceding page.

From the library of: Superior

wing Machine & Supply LLC




MISCELLANEQUS THREAD EYELETS HEEE 2
Ref, Parts Amt,
_Na Na Description i 2 Req,
1 0093863 Thread Tension Spring Cap- - - - ZFEF AR F ¥ v (L) « -3
2 0090814 Needle Thread Tension Spring « « $+RFRFF -« » < « « + 2
3 0090847 Looper Thread Tensien Spring - < A— 3@ T 3%« « » o 1
4 00306071 Thread Tension Spring Retainer - BPWFHXxHFX S (F)- - -3
5 800177 Felt « = o o o o ot o o o o o v eV N 3
B 0031111 Tension Dise = « « « « = = - = » SR » ¢ ¢+ - 0 e . . 6
7 b09835 Tension Post - « « « « = = - » - RFTHE - - o v e e e . 3
8 (090812 Tension Post Ferrule - - + + « - R THHW/L - -+« - . & 3
9 3100075 Tension Disc Separator « - - - - SARAB - - v 0 e mm e 1
10 0090856 Tersion Disc Eyelet- - = = « « « FAFMAEE - = -+ » » - - 3
11 0090807 Thread Lead-in Guide - - - - - - RWAFEHRE- - o - 3
12 3100074 Tension Post Support = « - » « ¢ BEFE e 1
13 110013 Screw(M4-0,7X8) « « « =+ « = - B 5
14 (093556 Looper Thread Eyelet(Long) =+ « « A— S5l (E)+ » « ¢ - - - 1
115 3100088 Supplementzry Tension Spring - - /PPRHF SR s = o o = 0 0 v . 1
16 3100085 Supplementary Tension Disc(Lower)/NRFIM(T)Y « - « ¢« « -« - 1
17 3100084 Supplementary Tension Disc(Upper) NifFHL(E) » - » « « « - - 1
18 170004 Serew(M3—-0,5X9,6) « - » + o - JERIP e v e e e e 1
19 3106078 Tension Disc Guide - - » + « « < HFMFAF - » = = - - 1
20 116101 Screw{M3=0.5X3) - « » « « o .- o R 2
21 3100083 Looper Thread Guard» » « = - « - A —F e - v e s 1
22 3100082 Looper Thread Eyelet(Center) -+ « A— 3FE(H) - - - -« - - 1
23 110100 Screw(M3—0,6X8) « « « « v - - = IERIZ e oo 0 0 000w 1
24 0030119 Thread Eyelet Pipe(Short) « = « « RBSAALF(EE) «+ » « - - - 1
25 0093528 Thread Eyelet Pipe Stay -+ - - - - BEAALTTFI o v e 0 1
26 000532 Washer = ¢ ¢ « « o w s e e e s . 2 R R 1
27 004353 Screw(9/64-40XT) + + « « + » - TS 35 RIS 1
28 0063104 Thread Guide Plate « « = = - - » FBAH v o e 1
29 3100382 SP Device, Complete Set r = « « « SPEEEHH) « » - =+« + « « 1
30 3100381 SP Container o+ o o o o = = « « « SPAL T « o v oo a e ]
11 210039 0i1 Wick + + » + « « = e e B (BRTSM + - - - - - o 1
32 (093517 SP Felt Stay = = = « = ¢ ¢ s o s SPZophFEme oo o a0 n]
33 0093526 Felt =+ + o v o o & 4 a4 s e e e SP7cjlrh s v s 0 0 o 0 e 1
34 00983521 Needle Thread Eyelet - « » « « « SERE e v e e e 1
35 005431 Screw(1/8-44%3) - - = - o 0 S QERP . 000 e 00 e 2
36 000538 Fagher « o « o ¢ v o 0 v 0 0 o VA7 LR N ee vl
37 110009 Screw(Ma=0, 7XB) »+ + « =« = =« ERY e v cv e 3
38 000651 Guide Pime + « « « < « =« - HAREE e oo 0 e o cee 1
39 0090068 Needle Thread Guide - = + + » » i oy SR BN 1
B0 + & = = %t e e st ee e e e e e e e e e e e e e s e e e
41 3100440 Needle Thread Take—up Guard - - - #REEUHF—F - « » « « « 1
42 130003 Serew(Ma~0 TX4,5) « « « + « = » IERD - o v e e e 1
43 3I0{108k7 Needle Thread Retaimer Suppert -« /hfHFH - -+ ° - N 1
44 0036175 Thread Retainer Disc Support - - /gHFH:- » »~ = =+ ¢+ = » 1
45 0032425 Needle Thread Retainer Disce + « /hEJFIL e « = » = « = = « - 1
16 0032426 Needle Thread Retainer Spring - « /NGRTF28K = v ¢ v 0 o 0 v 1

17 001093 Screw(l/8-44%2.2) « + - - - - - XY

From the library of: Superioﬂ ing Machine & Supply LLC




From the library of: Superi:

MISCELLANEOUS BUSHINGS & EYE GUARD

Tl BT A H— FHE 4

Ref., Parts Ant,
_Na_ No Deseription 5 Req,
I 3100106 Needle Bar Bushing(Upper) - - - - &HEF vz () - » v« - - 1
2 3100107 " Needle Bar Bushing(Lower) - - « - &#ET v = (F) - » v « « o 1
3 3100099 Presser Bar Bushing» + « = = « = BT vira s s v e 1
4 #039241 Dil Seal =« » « = « =+ ¢ 4 - u AT — o e
5 0063548 Seal Plugs « = = » v ¢ o« v o R - e e 1
6 0094604 Seal Plug» + « = « = « = = » « « BEEE . i e e e e i
T oo »6 0 + o a & ¢ 2o & + & & s+ 2 ¢ o s a 3 8 + =2 2 o + = a4 8 i s o+ & s o2 o4 4w s s
I
9 3100108 Foot Lifter Lever Bushing« » « « #{ci@F @7 voa » + - - & |
10 0093201 Needle Thread Take-up Bushing(Froni) $+R#RUVEIT v o@D - 1
11 3100098 Needle Thread Take—up Bushing(Rear}#tRiEV i v o (38) - - 1
12 3100090 Lower Shaft Bushing(Left) - « - « FEAT vt (FE) - - + ¢+ « - 1
13 3108091 Lower Shaft Bushing(Right) - ¢ » FET v = (@)« + - -+ » 1
14 3100094 Feed Bar Shaft Bushing(Left) + » iV v (&) - « ¢ 1
15 3100095 Feed Bar Shaft Bushing(Right) «+ < BiEVE T v+ =2(H) - » » - 1
16 3100046 Feed Bar Lift Shaft Bushing(Left)3 Y L THh ot = (&)« - - 1
17 3100097 - Feed Bar Lift Shaft Bushing (Right) H#EV LT v =20y - 1
18 3100006 Seal P]_ug ------------ E‘g& ------------ %
19 3100092 Loeper Driving Shaft Bushing(Front)l— A7 v i = (F[) « - - 1
20 3100093 Looper Driving Shaft Bushing(Rear) A— @7 o i = (#8)+ » -1
21 3100105 Adjustiag Screw Bushing+s + - - - HRIFEMRIS Ty - o 1
2% 3200251 Eye Guard, Complete Set - = = + TAT—FGD - » o -0 1
23 31101200 Safety Plate Support = = +» ¢ + P—ZF L~ R - 1
24 009784 Screw(M6-1%10) - = « « « - = - 1 S A R 2
25 3200252 Safety Plate » = = « « = = » « E—FFLFV—k o0
26 001230 Screw(3/32-56X3.8) « « < + + « 4 ERT e v v v a0 v 2
27 0060175 Safety Plate Holder« « - - - - - ¥—FF LT V—bRAS - -1
28 006004 Serew{11/64-40X8,7) - - » « « » BRI e o e e e e e 1
29 000010 Conical Spring Washer« - » « » IM/RFET 2 s o v v v s s 1
30 000547 Waghor = + ¢ » = = = o « = » « = e IR 1
31 000334 Bt s v = =« v o v v v wn v v s et e e e e 1

ing Machine & Supply LLC




Ref. Parts
No Mo
1 3100130
2 160005
3 160007
4 0093089
5 3100128
6 00930690
7 3100132
8 3100122
3 3100127
10 110009
11 3100123
12 3100121
13 160004
14 001107
15 336001
16 3100120
17 000397
18 000304
19 0006730
20 3100126
21 160000
22 3100125
23 150000
24 3100263
25 110002
26 000463
a7 3100264
28 3100265
29 110027
30 3100262
31 166001
32 160008
33 100003
34 3100287
35 110026
36 340004
37 3100260
38 3100261
39 3100266
40 000531
41 3100268
42 110041
43 3100270
44 3100269
45 170003
16, 3100272

From the library of: Superiot

MAIN SHAFT DRIVING MECHANTSM T ke

(E) T —OTHEEREXAEXEEHRLTWET.
Note : Size of Collar

ing Machine & Supply LLC

5
Amt,
Description 7 Req,
Pulley « « = « ¢ = » o o &+ = o« e I 1
Screw(MB—1X8) = « ¢ o o o ¢ o Bt 4
Screw(Mp—1%X6} - + « « = « + o 125 3> ST 6
Ball Bearing(Right) - « + - - - « =TI E) - -1
Main Shaft Sprocket(Lower) - « - XA RF—Y(F)- + o« « « 1
Ball Bearing(Middle) « ¢ + « « R—A X7 P (H) . - - o 1
Lower Shaft(Right) « - « - - - « TR - - e e 1
0il Pump Driving Worm=- - « + « 7 oo e o]
Counterweight (Smafl) - » - - - - A7/z§14bmq--.q
Screw(MA=0,7X8) » « « oo ¢ o LRV 0 0 0 e v e e 9
Ball Bearing(Left) « « « « « - « B R RTFULF (R -+ o
Lower Crankshaft - - - - <« « - TFHhZ Tz e o o0 w0 e 1
Screw(M6-1x4.8) « + » « = - - JIP% 35 R SR 9
RoII Pim + = =+ » v v = = = s = R 7 i P S R 3
Seal Plug« « + + =« « ¢ o =« = = & ﬁ& ------------ 1
Lower Shaft(Left) + = « + + + « . TEh(E) - - - - - I |
i1 Wick » + « *» » o » + .« + « « A v e e w w8
Di1 Wick = = » « « = = = « « « « M. ... - e ede e ]
Seal Piug ........... . % ...... T T T R 1
Collar(l4X21X5 5mm) « « « = « « HTr o s s s n e 1
Screw(“3—0_5)(3) ...... . _[_L-‘*T‘/"' ........... 2
Looper Thread Take-up- - - - - - TREFHE - -« - B
Screw(Mﬁ-—[}_ 8)(4) e s e e e _u:;}l;?) [ “iee s I3
Supporting Plate =+ « » « - » « o jJAg}gﬁH‘gﬁ-ﬁ. Peale e ]
Screw(M3~0.5X5) « » « s o . o R P e e e e e . 9
Laced Wirg « « « =« « « ¢ e ;E‘“‘)‘V(-}'ﬁ%#ﬂ%_lh) eea el
Thread Take-up Eyelet(Left) « « « HARB(EY» » = =« ¢+ ~ 1
Thread Take-up Eyelet (Right) - - HARECE) -~ - -+ - - -1
Serew(M2, 5-0.45X3,5) « < - « + IERS e v o v e e e .
Supporting Plate Basement - - -« - HAREERAH- - - - - veel
Screw(M4-0, 7X4) + « « « = « + « 125 3 R 1
Stop Serew(M3-0. 5><15) ---- ARV FRT e o0 oo 1
Lock Hut « ¢ = =« = = ¢ + ¢ « = & jﬁ-j-/ ]\ R A 1
Supporting Plate Return Spring - ISR ¢ = v v 0 v v v v 1
Screw(M3-0,6%86) - -« ¢ 4+ o - R o v oo e el
Pins » » o « = = o« S S 1
Basement Shﬂf_f ......... E‘gﬁ-—am ...... BRI 1
Collar{6x11X5mm) =~ « = ~ - + « B S 1
Cast—off Plate « » = = « « ¢ « o B R 1
Washer =+ =« = = » = « & S U\y:‘/af .......... 1
Stop Brackst « » =« = = =+ . . T L R i
Screw(Md—&?)'(s) R I R _u:%-:‘/“ e 4 e e e e e b 4w 2
Supporting Plate Stops « + « « BfFHER by T o ¢ ¢+« » 1
Stop Spring ........... H‘Rﬁﬁz I»\\y‘?’/{* ..... 1
Screw{ug—ﬂ_ﬁxg) ........ .IJ:*:‘/" LI R R 1
Supporting Plate Basement CushjorEft& 2 vial « « - - - 1
----- Inside diz. XQutside dia. XThickness,



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM F1 o U S 6
Ref. Parts : Ant,
o No. Description L £ Req,
1 3100280 Handwheel « + « + « « ¢« o« 0 o N REA e = o 0o 1
2 160005 Screw(MB-1X8) « « - « « + 4 . . J12%: 3> S g
3 160007 Serew(M6-1X6) - « - - - IR (- 2 SR 10
4 00984 Handwheel Mark « « « « « « « « & AU EHA—2—D v e e ]
5 0093090 Ball Bearing - « - = « - = - - - b e 2
6 3100129 Handwheel Adapter- - - - - - - - FHFE+ v+ v o v o v 0o i
7 6095214 Timing Belt = + » + » + + + o e FAZIT A e e 1
8 3100281 Upper Shaft Sprocket{Upper) - « - A bP—U (L) - « = » « +
9 3100282 Upper Shaft(Right) « « « « « « -« 1 e R 1
10 3100283 Upper Shaft Joint- + = + = » « - R - - - - e e 1
11 3100127 Counterweight (Small) =« - « - « - NRIGVATGZAL () - -1
12 11000% Screw(Me-0,.7X8) « + + v v v v s ERT e e e e 2
13 3100284 Upper Crankshaft - « « « - « B 2 1
14 0069057 Retaining Ring - - » « = = « « I R i
15 0093154 Ball Bearing - + = = - - = « - - e BT N 5
16 160004 . Screw(M6-1X4.8) « - - - - - .+ - TS 3 T 9
117 000926 Rubber Seat s = =« + ¢ « « ¢« o « = N L R 1
18 260000 Serew(5/16-24%15.88) - - - - - - R « v v 9
19 1095170 Connecting Rod + + ¢ ¢ + ¢+ « #HA@Yoy R o o0 - 1
20 . 085071 Screw(11/64-32X14) » « + « = + - ERT v e e e 9
21 001174 Screw(9/64-40X10,3) + + ¢ + . o ERP e oo v v v v 2
92 0095168 Guide Fork « =+ » =+ o =+ o BULER « = v 0 v o n v v 1
23 004312 Screw(1/8-44X7,9) -+ - -« « . B 3 A R 9
4 3100285 Driving Lever« « = = = « « + « = Sty gEpg - - - - - - - 1
25 120013 Screw(MB-1X15) = » = » « » + + « IR - - s v s s e 1
26 120015 Screw(M5—0.8X10) » = + =+ » « = J 1
27 000555 Washer = = = » v o = o = v = o % SR 1
98 3100286 SPACET = + v 4 et e e e e s e T 1
24 3100287 Driving Shaft« - « » « « =« « ARy - - - e . 1
30 3190078 Bracket = « « « =+ ¢ v ¢ = s v Fag- YRR = N R R 1
31 000600 Spring Washer« « » « « « = =« AV T Doyl oo o e 1
32 005650 Screw(M5=0,8X14) = « « « = + + - IERT e oo v v v o e e 1
33 G063096 Needle Thread Take—up- « - - - SR UKRE - « - -« - « - 1
14 #00532 WasheT « = + « » + + = » + « = Tyiide s o o v v 0 o0 v s 9
35 110004 Screw(M3.5-0.6X8) + « ¢+ + v« » 1 S AR N 2

From the library of: Supérior ewing Méchi_ne & Supply LLC |




NEEDLE BAR MECHANISM SRt 7
Ref. Parts Amt,
No _ Mo ’ Description i £ Reg,
1 0065340 Needle Bar + o ¢ » ¢ o = « o & & ﬁ% ............ 1
2 004358 Screw(9/64-40X5,8) « « « = - -« IERY e soo v 0 v s v v o 1
3 0663044 Needle Bar Thread Eyelet - « » “&bHE5E - « = =« =« « - » 1
4 00{_}543 Washer =+ » ¢« « « « « 2o o = o Todrdg o« o v o 0 s R |
5 00693184 Needle Bar Bracket « - « « » + ¢ SHEEMI - - v - e e e i
6 0062043 Serew(ll/64-40X11) + = = + s + » IEFRTF e v v 0 v e e 1
7-1 0093352 Needle Clamp(40) « + = - - e R R e e e 1
7-2 . 0093353 ” v (48) - e e e e v e B s v s n v e e e e 1
7-3 3003101 " #o (5BY e e e e e o S 1
8 ———— Needle(UY128 GAS) + » = - - » - » R 2
9 001900 Screw(1/8-44X2.4) + - = = + - S 3
10-1 3118021 Stitch Plate(40L) = - » » « » « - iy AN PR 1
16-2 3118022 " # (BBLY ¢« -« o v - e . B o e e e e e . 1
10-3 3118023 ] o (BBL) = + = e e e Hon = s s e e e s e 1
11 069142 Screw(8/64-40X4,8) « » + + » - - IERT e o v v v v e e e 2
12 110059 Screw(M3,5-0.6XT) + + ¢ - - - - JERY e e v v e e e 1
13 3100293 Counterwegight, Complete Set - - - NFV A=A MHE) » « « -1
14 0093215 Counterweight - » « » « ¢ +« « + RFwRGTA R o0 0o o1
15 003647 Serew(1/4-98X4,8) + « =« + « - [T L 9
16 0093214 Connecting Rod Ring- « » = « « + gy FUS e o e e o 1
17 3100291 Connecting Rod, Complets Set - -@f@oo F@ED) - - » « o« & -1
18 3100290 Connecting Rod » « - = » =« « o R+ 000 1
19 0093212 Eoller Bearing =« « « « + « = - =« == FASTUT e 0 e ]
20 0093213 Connecting Red Pin = « - - - + - By ¥ -+ o v o o 1
21 060321 O0il Wick = » o ¢ 0 0 o v o o v AR 1
22 0093186 Slide Block- = = « » + « + « « - SHERNET ¢ v - 0 - - . 1
23 0093179 Needle Bar Guide « « - - - = « = Far o R P RPN 1
24 110010 Screw(Mi-0, 7X16) « = -+ =+ - - ERY - e e e e e 2
25 3100256 HR Device, Complete Set« - « + -+ HRESE (BL) = « » + = - - - -1
26 3100254 HR Container « « « = » « « « « « HREZ o0 o v e e e e e s 1
27 110013 Screw(Md-0,7x8) « « + + » ¢ v IERIP e o v v 0000w e )
28 0010017 Pipe Joint « « « « + = o o0 o s PRATHER o e -1
29 3100253 0il Tube = = = = < o+ = « = « « AL T v e 1
30 310007 Felt » » ¢ o » s o + o s s s « » T 1
31 3100250 . HRCup = - o = = = v v v v e v 11 A 1
32 310006 HR Felt« » ¢« @« = o v v v v o s HRZ = bos sos v v s 0 v 1
23 000637 Seal Plug= « » + » = » » « « R DRI e e e e
34 110009 Screw(Md—0,7X8) + « = = = « - - B A I 1

i
H

From the library of: Superior ing Machine & Supply LLC - .




PRESSER FOOT MECHANTSM Heorigg - 8
Ref. Parts Amt.
Mo " Na Description i £, Req.
1 0077270 Presser Spring Regulator - - « - #ZEHFHTR T « « + + « ¢« « « 1
2 0090620 Cotter Pin = - + = = « = = = « » Y 0 v e e 1
3 080445 Lock But « = « =« o« o & o o "'ﬂ“/?‘f“/% ........ 1
4 0065372 Presser Bar Spring(Quter) - R - - - e . e ]
5 0063087 Presser Bar Counecting Bracket iR . - 0 - 0 . . i
6 004440 Screw{11/64-40%8,3) « - + « - - R e o v e v e e i
7 0693483 Presser Bar Guide- - - » - - . -ﬁ:@%;}\j ......... 1
8 004441 Screw(11/64-40X16) « « » + + « « iy, T e il
9 0060142 Presser Bar Spring{Inner) - TR ) - e e - - - . 1
16 0093480 Presser Bar- » « « » ¢« = - = - B -« o v 0 0 1
11 0093611 0il Protector Ring = = «'» = « ~JHEIY I s« o - - - 0 s 1
12 0063079 Stop Collar(9X15XTmm) « = + = ~Rp P HF— = » o+« 1
13 001459 Screw(9/64-40X3) » + v = o = - - IERT v v vv e e )
14-1 3117076 Presser Foot, Complete Setﬁ}dﬂ) ﬁi:v;(;'ﬁﬂ_) ---------- 1
14-2 3117078 » ! (048) = 1 e e e e e e e 1
14-3 3117080 . ” W (056) - # « wee s te e s 1
15 001186 Screw(9/64-40X7,8) « - » - -« IR -+ 3 1
16 0063230 Presser Foot Springes « + = - - - B R « 5le v e e ]
17 0093487 Lifter Links « « = = « + » ¢ o« & BUYMZ o oo w0 at
18 006038 Screw(3/16-32X2.2) - - - - - - - ERT - - - T e 2
19 0083083 Lifter Link Lever= « » « = » = « BUYYZLRA— o v v o 1
20 000680 Fastener Pin = « « « « ~ « + - = J o R I 1
21 4063084 Lifter Spring+ = « + = « = « = » W ig . o o - o BERERE |
22 ¢093491 Collar(8xX1BX8mm) = = « = = = «HF—e o s = o v v n v o)
23 009604 Screw(11/64-40X5.5) + » = « « v IhET e o+ 2 0 v 00w o 7
24 0093479 Lifter Shaft « - - = = » o« « B . ¢ o . s 1
. 25 003433 Screw(11/64-40%4) « « =+ » + o s oy
P 96 3100294 Intermediate Lever - « + = « » + PR Lt e o 1
< 27 120017 Screw(M5—0,8XI5) « « « = = =+« IERT e v e v e o0 v 1
28 0077179 Retaining Ring « + = « « + » - - AR « - o e 2
28 0093509 Comnnecting Pin » + « « '« « » = - BWREL e s e v e a e 9
30 0093507 Cornecting Plate « » « « « » ¢ « e A 1
31 093508 Lifter Lever(Small) - » « +.« « « BV A—(h) e » + - 1
32 004551 Screw(15/64-28X%9.5) - « + + » - AERTF e 0 e e e e e e 1
33 (066560 Lifter Lever » = » = « = =« « &+ « iRt e R
34 0066561 Lifter Lever Stope = = = « = « « oL A—A T - -1
35 004358 Screw(9/64-40X5,8) « » = » « - - 1ot 3 I L 9
36 1090801 Tension Release Lever« « « = « - HABABE - » v e e e e e 1
317 005542 Screm(11/64-40X14,5) » ="« = = =BT+ ¢ ¢ v ¢ o 00 1
38 0093545 Tension Release Shaft- « - - - - AR AR oo - 1.
39 0030824 Swing-proof Spring « + = - - ¢« - BEIB/IR = » = 2 o e e e e . 1
40 0665366 Presser Foot Guide Locking Pin BV ALY - - + + -« « - 1
41 0063282 Presser Foot Hinge Pin + « - - - e Pdry -
42 000327 Lock Nut = = = = = = + ¢ o ¢ = =
13 (03302 Adjusting Screw(1/8-44%11) - - - FHRY

a8 44 3117084 Fabric Presser = «» » « = o « ¢ « Wz e - -1
45 001228 Screw(3/32-56%3,2) « + + < - - - IERP s v oo v e e 00 e

g

GE) b I-OTEENEXIEXFEERLTHET.
Note : Size of Collar »-+-- Inside dia, XOutside dia. XThickness,

wing Machine & Supply LLC

Erom the library of: Superior




- From the Iib‘rary of: Superio

LOOPER DRIVING MECHANISM Ao 9
Ref. Parts Amt,
No Na Description 5 % Req.
1 3109300 LOOPEr « = * ¢ + = = o « + & « & N—tSe o o v o 0w eoee ]
2 110020 Screw(M3.5-0.6XE) - « « = « - - T S I |
3-1 3100162 Looper Holder - « » « » o v o« s —s8E e v 0 o 0 0 0 v o 1
3-2 3100555 Coon (with “UT” Device) - v (MUTTEEER) s - - 1
4 110039 Screw(M3.5-0.6X10) » « » » « « « R« ¢+ o o« R
§ 000417 Spacer(Fiber) « « » + « « = « ¢ + XA—B(FPpALr—) -« + 4]
6 3100154 Looper Bar Bushing + + « « « ¢ + —2fEF v dra - o o 0 . 1
T 160007 Screw(MB=1XB) + « « « + « + 4 P LR o0 nn ceed
8 3100410 Looper Thread Eyelet « + = = » « —r3R3E - « « « e el
g 110101 Serew(M3~0,5%X3) » + « o o o - CAEERT e e e e 1
10 340008 ROLL Pin v v = = ¢ 0 v m v o s Bl v o o e s s 1
11 3100156 Bushing Spacer = = » ¢ + =« ¢ c FyYa Rl—P . o 0]
12 3100152 Looper Bar Guide « = « « v o « « = SBH A F - -+ - - . . 1
13 3100157 Slider « » =+ ¢ o o o0 0w o AGAE « o m e a]
14 3100158 Stider Holder« = = + ¢« « « « + + ATFAFERMAE -+ + » -+ + 1
15 110005 Screw(M3.5-0,6X12) + « + « = = ¢ JhRT < 2 ¢« = 20 o 00w e ]
i6 300500 Spacer(Fiber) = « » ¢« « « » v o ¢ RAB—HP(Tr A=)+ + ]
17 3100159 Slider Presser + + = = + ¢ v - « ATFAHFMS ¢+ = 0 00 - 1
18 166001 Screw(Ma-0_ 7X4) - « - « « + . . J o S IR |
19 3100160 . Thrust Washer« = « = = « » = « - ARFAPT o o vv v 1
20 130002 Seal PlugRurk) - - « « « - « « < EEEE(aAZ)+ « ¢ o« o o o 1
21 3100161 Looper Bar & = ¢ « = « =+ ¢ o o & P R I R |
28 3100153 Guide Shaft Bushing- » » - - » - HA P vira - v oo s o]
23 3100155 Looper Bar Guide Shaft - - « « « HL KR » » » ¢« « o o 1]
24 114019 Screw(Ma—0,8X35) » » o ¢ ¢ o o S IERIF e o o 0 v 00 e}
25 300000 Washer-..--........p\y:‘/ar.......-o.2
26 3100151 Looper Rocker Adjusting Pin+ + - A— RigFiYY - + « « -1
27 340001 Roll Pin « =+ =+« o v = o ¢ e @—)LE'W s =+ = ¢ « o o 1
28 100002 Nufe « o v ot n v et v v aaFohoesaseeeesasal]
28 3100150 Looper Rocker Connecting Rod, . Set A— Wi oy FEH) - -1
30 3109147 Looper Rocker Regulating Eccentric A— SEif=Ffzy - - » o1
31 160003 Serem(M5=0.8X5) « = « ¢+ v o v tJEERT e aa e v ia e e o]
32 0065339 Roller Bearing « « = « + ¢ ¢ « s 2= RARAFYLHF o o o v 0]
33 31001459 Looper Rocker Connecting Rod - - A—\fjfEu v K+« ¢« « « » o]
34 3100140 Looper Connecting Rod - « « ¢ « «A—2Smo R o v o’v o v o]
35 005071 Screw(11/64-32X14) + « « « v ¢ < JEFRV .« o o o v o v ..o
36 3100355 0il Splasher = « = = + + « o« FANALTOY ¥ o« =
37 3100141 Guide Fork = = » » ¢« =+ o o ofBLUERA « ¢ o 0 000

38 (04440 Serew(11/64-40X8.3) « = » « ¢ o JpRT « « 0 o 0 o 00

39 3100142 Looper Driving Lever = » « « « « L— %G+ = - - - - -

10 000637 Seal Pluge o = = = ¢ s = v o « » AR

41 3100143 Looper Rocker Arms+ « = = = = = - A—rSREURE v v - -

42 120011 Serew(M6-1X18) » « ¢ » o = ¢ o < [BRT ¢ v 0 20 s

43 3100146 Thrust Plate = « ¢« « ¢ = = - - « AGARFL—F - v

44 3100145 Thrust Reller Bearinge ¢ « = + + AFRAFAF U ¢ o

45 3106144 Looper Shaft = = + ¢ + = « « o s Jb—s%ff -+ - - - - - -

46 000740 Seal Plug- = « ¢ ¢ ¢ ¢« =« «

BERE e - o o v v e



FEED DRIVING CONTROL MECHANISM Hilz ad EEETE 10
Ref, Parts Amt,
Mo _ Mo Description s & Reg,
1 3100217 Feed Lift Lever - = = + + + « « « EY ETHfgE e -« e e - 1
2 160007 Screw(MB=1X8) « « « « = » & o & B 2 R A I 5
3 0032799 Connecting Rod Pin - = » = = « - = N I 1
4 160002 Screw(Ma-0,TX32) » = = o o ot bR+ o o e o ceg
5 3100218 Feed Lift Connecting Rod - - - - IRWU LTy Fe - o+ v o 1
6 3100192 Retaining Ring « » « » » « = « - IEAG e o em v m e 5
7 3100190 Roller Bearing « « « = ¢ & « - 2 FARFY S e oo g
8 3100189 Differential Feed Eccentric+ « - B U X Frir - ¢ 0 = o 1
9 006212 Screw(M5-0.8XEB) - « + = ¢ o - - IERS s o v et v o v 0 v 9
10 3100191 Differential Feed Connecting Rod BiEY RO K- « <« o - - 1
11 3100193 Connecting Red Pin + « = « « » - = M R 2
12 3100194 Lever Link{Long) « + « - - - s EEVLAR=Y I (E) - -1
13 2100195 Lever Link(Short} « = « » + + « - WRYLA—Y - - -1
14 3100196 Lever Link Pin + « « « ¢ « « « - WET LAY TPy - -]
15 300006 Washer « = = « + + e e e e R I 1
15 110009 Screw(Mg=0,7X8) « » « « « = .« - IEFRT e o 0 o v v e 04 9
17 3100197 Differential Feed Shaft Lever - - B D§fhLS—- - « - - « 1
18 126009 Screw(Md-0,7X12) « + « == = o ¢ LRT« + .+ - - e e e e . 1
19 - 3100199 Control Bragket - = = « + + + « » FEEVHES F v b - - - 01
20 3100202 Connecting Rod Guide - - « « - - BRRU oy FHA R« « o« 1
21 3100200 Control Bracket Spring =+ » + » » TS bR o0 e 1
99 340003 Pile » © o = « s s ¢+ ¢ o o o 0« Blre oo n e e e e e ey
23 3100103 Control Lever Shaft Bushing+ - - L N—MF v/ v« v o1
24 3100104 O-ring(P16) » « « « « « = ¢ = v« o) I IR -1
25 0093303 0il Seal « « + = « = o 4 v v 0 FAT = e 1
26 3100201 Control Lever Shaft« - = « « » B UHESL A A —HE - » « + 1
27 3100211 Control Link Pin » » « « + « « » WMZVEGSY 2 - - -1
28 3100203 Control Link = » « « » = + = « - MRV EGI LD - - e o - 1
29 3160208 Control Nut» « ¢ « + « « =+ =« & ARV R - 1
30 001107 Roll Pin » + + & & » = « = = & & o R I 1
31 3100205 Omring(P12) » « + « « o o v 0 n LB S B
32 3100204 Adjusting Screws + « ¢ « = =+ -+ BRI ¢ o v v o0 v 0o s 1-
33 3100207 Adjusting Stop Pin - - - « - -« CRBOTEL e v 1
34 150001 Screw(M=0.7X4) = « + = = + « = RS v e 1
35 3100206 Adjusting Kngh » = = o« o o - BV =S e v v ove e 1
36 130602 Serew(M3-0,0X4) o « ¢ o ¢ = . _Ij_‘_*t‘/* ............ 1
37 3100235 Differential Feed Control Lever, L. Set @itV S ~— GH)1
38 3100210 Differential Feed Control Lever - BB UM L A—0 « » « « » 1
39 3100209 Differential Feed Graduations - - BREVEERE» ~ » « » » » » 1
40 130004 Screw(MA—0.7X11) » » » = + « « « ERY eeer e 2
41 000505 SPACEE = * = = = = » 0 0 2w w s B T g
42 0020350 Control Lever Stop = « = « « = B @i —2A S - |
43 000669 Washer = « « = == = o 0 000 A 3
44 000600 Spring WasheT « « « + = + + « + » APV T T IS o oo i
45 005043 Screw(M5—0,8X8) =« « » o v = s o IERIP s 0 s o e s v 0 m 1!
46 190004 Screw(M6-1X 7.5, M4, 5-0,5X3) + «qhRIP e o0 v v 0 v 0o i
17 100005 NUL* * « o o o s o o = « P :
48 000010 Conical Spring Washer« « « + » - MMART g s o o0 0w

From the library of: Superi

wing Machine & Supply LLC




MEEDLE GUARD & FEED DRIVING MECHANISM #HB2ArRUR Y HHE 11

Ref. Parts Amt,
Mo M Description i A Req.
1 3100243 Needle Guard(Frent) Eccentric. «#Z& (E) =L+ + - - - 1]
2 160003 Screw(M5=0.8X5) « « o« » o o 1 S I L g
3 3100242 Needle Guard (Front) Lever- - - - 134 (FEG- - - » + « - - 1
4 110022 Screw(M3—0.5X16) » - = » ¢ « v« IR e o e v e e e e
5 3100241 Needle Guard{Front) Holder + « - $fZH (BEN-H - - - « - - « - 1
§ 3109200 Needle Guard(Front) « + = = « = » GRZE (F) « v e e e e 1
7 110036 Screw(M3-0.5%6.5) - « - - - N | S N 2
8 3100246 Needle Guard(Rear) Lever - - » - @RI (@)~ - - -« » « + 1
9 3100245 Needle Guard(Rear) Holder~ « « «$1ZH ()L « - -+ « « - 1
10-1 3109201 Needle Guard (Rear) - - - - « - - R EB) - - e 1
10-2 3109210 ) » " #  (Extra) s+ + « n v (BEEES) - - - . . 1
11 3100187 Feed Regulating Stop = - - = + - EUVREMA T v o o 0 i
i? 110004 Serow(M3,5-0.6X8) + -+ - - - » J o LR B 3
13 340001 Roll Pin = « = = » = « + = o = L 1
14 3100188 Conical Spring Presser + + « « «WAFHFT - » ¢ ¢+ = o - 1
15 136005 Serew(M2—0,4>4) « + « ¢+« . - BRT e oo e e 2
16 3100185 Conical Spring » = = « = = « = = TEAZR s oo 0 s v v o 1
17 3160183 Eccentric Cam= = = = » » =+ + i e L I LR |
18 000723 Stop Pin = = - <« o+ o o ... AP FEL - n e e 0]
19 3100184 Eccentric Pin+ + » » « = o o « BY=EFELEL o - -1
20 3100182 Main Feed Eccentric, Complete Set@Y =B (#) « - - - « - 1
21 110072 Screw(M3.5~0,6XB) + » ¢ =« - - LR e o v e v v e e e 1
93 110023 Serew(M2.5-0,4X3.5) « + + « « - J S R I I 1
23 009736 Screw(Md—0,7XB) = « « + « » + = R ¢ v oe v e v e e 2
24 3100188 Main Feed Bar Driving Connection XU Uy « » « » o o - . 1
25 116021 Screw(Mb-0,8X18) « « » =+« - B = L I 2
26 0032853 Driving Connection Bushing - - - XYV Y2 Fwia. - - .1
27 3100225 Feed Bar Guide(Upper} - - - » - « RBYUBHAPE(R) -+ o v oo 1
28 160007 Screw(M6—1X6) + « « « « « RERERN -5 = R RN
29 3100227 Feed Bar, Complete Set » » - + « BEYUBEE) .« r e 1
30 3100221 Differential Feed Bar- - - « - » HIRRU B v ¢ v v 000 o 1
31 3100222 Main Feed Bar+ + » « o ¢ = = CEBEYR. - - BEEEERS |
32 3100231 Feed Dog Key = + + + « ¢ = o » BRI I R B T R TP b
33 3160224 Feed Lift Block(Rear) « » « « - - AR « - s e e e 1
34 3119091 Main Feed Dog(40,48,56) - - - - - BREY « oo e 1
35 3119040 Differential Feed Dog(40,48,56) - BiR&EY « « = = « «-v v v v o 1
36 3100226 Feed Bar Guide(Lower) « = - - - - BIBALARTFY - - - - - 1
37 110035 Screw(Me=0,7X10) « « ¢« o+ o+ R oo e e )
38 3100213 Differential Feed Bar Driving Connectior B{EUY Y2y - - - -1
39 3100215 Oscillation Adjusting Ecceatric - BiEV pifEERMi =% >+ + -1
£0 000199 i1 Wick = = = ¢ = « = o = s 2 s P R N R T 1
41 3100214 Driving Connection Pin - - = - - ATV ZEL oo i
42 160006 Screw(M3-0.5X6B) = 5 « o« o .. JESREP e o o v v e e e e 1
43 000750 Seal Plug+ + = = o v = = s 0 o« 22 AU BB R 4
44 3100212 Differential Feed Shaft+ « « « < HEUHE » » ¢ ¢ = ¢ ¢ - i
45 0093389 Feed Lift Block(Front) - - - - - B - - v e - 1
46 3100218 Feed Lift Shaft« » » » v « o « » BY LTHh - o v -0« 0o 1
a7 000347 0il Wick + » = ¢ s ¢ o o o o o & BHA s o 0 v v 00 00 v 1
48 3100219 Collar(1IX18X1lmm) "« = = = = -+ HF—e o e R R
49 160004 Screw(M6-I1X4.8) - « « <« - - - IERP s o000 2
50 3101300 Feed Bar Guide(Upper) (Right) - - EUEYAF(EIGE) « » « + 1

() HF7—O-THREIFNEXIMEXEERLTNWET.




KNIFE DRIVING MECHANISM R A 12
Ref. Parts : Amt,
_No Mo Deseription Rea,
1 3110034 Upper Knife Holder - - « » + « « EAREB s o - v r e 00 1
9 3110037 Upper Knifer o o v ¢ = o = o o o O S 1
3 110031 Screw(Md-0, TX12) ¢ « « o = = + o TLS S 5
4 3110032 | Lower Knife Holder - » + « - - - FTAREB = =« s o o v 0 1
& 3110038 Lower Kaife« = = « = « « = - « TFARZR ¢ 0 v v s v v v 1
] 110043 Screw(M4-0,7X14) - » = » = « « BERT e v v 0o e e 1
7 3110033 Lower Knife Holder Bushing + « + FARBFwda+ + « « « « 1
8 110048 Screw(ME~0,8X12) » » » » o+« ERT e v oo v v oo 1
9 110038 Screw(M3,.5-0,6X10) + « « = = - » EFT e oo v e 1
16 3110170 Lower Knife Holder Bracket TARBT oy b oo - 1
11 120013 Screw(M6-1X15) « « « « o+ « =« RERD e v o o v s e e 9
12 000652 Knock Pine « » ¢ ¢ @ o v o o VA A ) 3
13 3200086 Collar(8X13X6mm) « « = « « » HF— e v e e 9
14 160006 Screw(M3=0,5X3) =« « « v « « « i 3 A I AR R 1
15 0094577 Upper Knife Spring » + » « = - « ERARAZR oo e 1
16 3118051 Upper Knife Adjusting Lever - + + B ARFAFL»2N— « =« -« 1
17 120001 Screw(Ma-0,7xH4) - = « « =+ » - BRT e o e v e e 9
18 3110031 Upper Knife Shaft Bushing-: - - « EAREF oo« o v v v e 1
19 3110039 Upper Knife Shaft - « « « « + o - AR e e e e e 1
20 3110174 Link Cover(Lower) Unit - - - - - By h 58— (TF) GH) - -1
21 110013 Serew(Me=0.7XE8) =+ + + + « + - = IERT » v o v om0 e 2
22 3100309 Adjusting Lever Pine = = =« - » L S— s o s o e 1
23 0005238 Washer « « « = « = « =+ » 0 o Torlrdp o v oo ot o s 1
24 100003 NUfe o = = « o o o o e e e e s e 1
25 3110173 Upper Knife Driving Lin cEARYY T e e 1
26 310017 Oil Wick o » » o = o a v o 0 o s I 1
21 000755 0il Wick Pin = » ¢ ¢ o =« « = & N AR 9
28 0063138 Upper Knife Driving Link Pia - - EARY 2 EY - - o0 v - 1
29 110041 Screw(M4-0,7X8) « = » « o = o IERT w v v v o0 00 s e 1
30 3110172 Gpper Enife Driving Levere « « + FA R G- v 0o v o v o s 1
31 0003657 Screw(Mé-0,7X3) + » « + v ¢ + 4 1S 3 A I 1
29 ¢00730 Seal Plugs » = = « = « = = « « « e T i
() 7 —OFTHIBREXSEXFERL CWET,
Note : Size of Collar «-++-

Inside dia. XOutside dia, XThickness.




MISCELLANEOUS SUCTION PIPE WIAEEILR - 13

Ref, Parts i Amt,
No No Description ’ i £ Req,
1 3110171 Suction Pipe Holder+ « » « » + TAERER - -« - - - o 1
2 1200138 Screw(M4-0, TX10) « « « « + + 4 SIERT e e e e 2
3 3110189 Suction Pipe(Upper) - = -+ - « » «HRIME(E) o = « v+ v+ 1
1 009738 Serew(MA=8, TXE) « + « = + + -« o IS |
5 3110180 01l Defender - » + + - ¢+ + - o « BB« - - -0 e 1
6 110008 Serew(M&-0,7X5) « « « « + - . . ERP e v0v e 2
7 3120033 Suction Pipe(Right) » - - » - o BRAEE) - e e e e 1
8 0012480 Dust Hese{(1500mm) - » « « - = » . HER—A - - 0. e e e |
9 0013648 Hose Bamd = » +. v ¢ = 0 o v v ot b B S 9
10 006921 Food Screw(g4,8X25) « - « » « REY - o v ev v e 4

11 0010260 Vinyl Tube(4% 2. 5mm) « « = « « - [S=S PP & N

12 1094002 Reducer(gp6Xd) « « « « ¢ + « « & [ R S T 1

13 1098012 Hand Valve « « « -« « - =« o & PN L S P R 1

14 350006 Wood Screw(e3.5X32) - » » « » & b 2

15 (10261 Vinyl Tube(6>4mm} - « - - - - [==Rty PR R NN

() P PEHETORRERLESPRALET SN,

Note : As for Vinyl Tube, your order must be accompanied with No. and l-engtjh._ '

ing Machine & Supply LLC \




LUBRICATING MECHANTSM it A 14

Ref. Parts Amt,
No Mo Description & £ Req,
1 0065453 0il Receiver =« « + + v = = o v THEA e = = o v o o v o s 1
2 110012 Screw(MA—0, 7X5H) » « v = o o« « 4 R e e e e 6
3 06234 Nut = « » + = =« o & « P T A NN T 1
4 3100350 Needle Bar Connecting Rod Oil Pipe W M@/ S47 - -« - 1
5 160001 Screw(Md-0.7X4) » « + « - « « . ERY e v e e 1
6 310027 i1 Wick + « » » o v o WA (4S530mm) « + - - e - - ]
7 0020551 O-ring » » = » = = a v 0o s L ODY T e 1
; 8 0063251 0il Tube Stay+ = = « = = « « - « AALFED -« o e 1
f 9 3100346 0il Wick Holder+ « « = = » « « - STy FREET - - - - - 1
ﬁ 10 004353 Screw(9/64-40XT) - + « -+ - . - IERD e o v o v o v e 1
i 11 3100060 0il Filter Cap « » » « « + » = - AANT ANEIZ 0T o o o 1
12 110031 Serew(MA=0, TXI2) ¢ « + = « « o » BRT e oo v e 3
i 13 3100061 O-ring *» *+ = » » + v @ = .4 .. OUYF e o v v v v o v o o i
‘ 14 3100345 il Filter » » + « « » o = « « » AANT AN = o o v v e s 1
i 15, 3100329 0il Filter Connector - = - + = - AANT s AFHPE- - - - - 1
! 16 6063217 0il Filter Screen Clamp- « - - - (i « -« - v v - 1
17 0063216 0il Filter Screen< « + « « « « » TR -« v o v o v e v v s 1
I 18 0063234 Felt » + + = ¢ 0 o v o v o w0 b N 1
: 19 0063235 0il Tube(3X5X500mm) + + + + - - FATRA T o v eim e .
20 0065452 Draining Pipe+ = « = « = + « « B e s e e e 1
21 3100353 0il Sight Top Nozzle + + + = = » DR e e e 1
22 3100357 0il Tube(Long), Complete Set - -FEMASALF(EIGR) - - - - - 1
23 0031831 - Oil Tube Clamp « = » « = » = « - 135 - S 12
24 3100335 0il Tube(4X6X2%0mm) » » » « - - FANARLT e o oo 1
25 0090930 Non-Return Valve Unit- » « » « « WIEFGE) - voe 0 e - 1
96 3100336 0il Tube(4XEX75m) « - + + - - FASARALT o v v e e e 1
27 0037668 - 0il Tube Joint, Two Way- « - + = HAEHE . - - - - el
28 3100332 0il Tube(4X6X3Tmm) + = - - « + FARIA TP e e v e e e 1
29 0037669 0il Tube Joint, One Way- » + « - FEVEHFE« - » » « - -+ - 4
30 3100342 Lower Shaft Oiling Outlet - * « « THERMME - » -« » o« - - - 1
31 3100358 0il Tube(Middle), Complete Set - f&4=(PyGA) - - - - - 1
32 3100331 0il Tube(4X6X31mm) +« « « « « - FAHINAT e 00 3
33 3100343 Lewer Shaft Oiling Shower- - - « T T - - - « « + - 1
34 3100334 0il Tube (46X 110mm) « = = = + O e e 1
35 110609 Screw(M4—0, TXB) » + » = + « < 1 R L T 1
36 004124 Fitting Stud(Short)+ « - - - e EMERA N - - - - - 3
37 000567 Seal ¢ ¢ ¢« = v e v v 0w e e /{-yﬂf“/ --------- 19
38 004126 Fitting Stud(Long) - - + + « - - BHEERA R (E) » o0 0 - 0 . 1
39 3100356 0il Tube(Short), Complete Set - - #WAAL A GRY - - + + + 1
40 3100328 0il Pamp, Complete Set - - « - - et R 1
41 0030711 0il Pump Driving Worm Gear « « » W3 —AFT « - -« « ¢ o
42 009526 Screw(9/64-40X4,4) « =+ + + 4+ IEFRI v v 000 0 v 0 e
13 120013 Screw(MB-1X15) = » + + ¢ ¢ o« s IERP e v 0 v 00 n SR
44 0090918 Suction Pipe » ¢ « ¢« « = = o o - AL« ¢ 0 0 o SR
4 - 000419 NUE = ¢ = v @ =0 o e e s e s AR AF Y b
46 3100348 0il Nozzle for Worm Gear - « « +#@MtA T« « = o o o = v
47 3100344 Dustproof Plate« « « = « « + « « BEEEAR » » ¢ =+ ¢ - s - -
18 3100330 0il Tube Stage = = = « ¢ + « = + A AN A FET
49 0021010 Dil Sight Cauge« = = » « « + + - FANF D o S
50 310026 Ol Wick = = « = = = o+ o o = B (AR 150mm) + - - - - - .

-

From the ﬁbr_ary of: Superi

ing Machine & Supply LLC




SPREADER MECHANISM £ Y kY 15

4 Ref, Parts Amt,
i No Mo Description & & Reg.
: 1 3100302 Connecting Rod, Complete Set + » A—rSmy K@) + » « + « « 1
2 2100300 Eccentrics « v ¢ « = e o o v o s Jb—sUmFPf o« 0 0 - .. 1
3 160003 Serew(M5-0.8X5) « + ee v o s CRRT e e e v e e e . )
4 0077322 Roller Bearing + v » + = » ¢ ¢ e Z—RLARFULZ o o0 v o]
5 3100801 Connecting Red « « = « + = « + s A—Apgo e o a0 oo 1
§ 0094566 Retaining Ring « + + = = = « ¢ = JLABE - - = + ¢+ « + « + = i
7 110009 Screw(MA=0.TX8) « = + + v o v o JERT v v v v 0w e ]
8 300006 Washer--"°---'°---’7“}:'/-\’--°----_---I
9 3100309 Adjusting Lever Pin- » - = « » WL S e o o e o 1
16 000528 Washor « « =+ v v oo v v e s s Tuiido ot ensnnon]
11 100003 Nut (M6-1.0) « » - - - Ceee e Fo ke o]
12 0032646 Collar(1Z2X20X8mmy + « = « + ¢+ +HTF—v v v o v v v 0 v v ]
13 009604 Serew(11/64-40X5,5) « » + v+ «IERT e v = = v 0 v 200 i)
14 3100303 Adjusting Levers + = » » « « « L NA— . + v« - o0 o]
15 120013 Screw(MB-12<15) » « =+ o v o o S BRIT 0 o 0 e 0w e 0w e o ]
i6 3100304 Driving Shaft + = » = « ¢ v o = b2 o v v 0 - v w0 o ]
17 3100305 Rocking Arm=« =+ = » =« o =« o s b— YR Y ¢« - - o o o -]
18 160007 Screw(M6-1X6) =+ » « = « « « » B IR R
139 00823051 Rocking Pin+ =+« ¢ o v 2= s A SHBY B - e e e ]
20 0063053 Spreader Bar » = ¢ =+ = = o o F Ty S RS
21 0063056 Bishing Ring + » » » o =+ = « s Pz PrF v v o o]
22 0063057 Collar(l0>x 18X Tmm) = » « » « = =« b+ B E I R PP el
23 009526 Screw(9/64-40X 4, 4) « « « ¢« o - cJERP o o s o0 e e 0}
24 31003907 Spreader Holder~ = » = « « + « « g I B
25 3109310 Spreader « ¢« ¢ ¢ ¢ < 5 .4 . . e Y RA—T e . e . e s ]
26 110031 Screw(M4-0, 7X12) = + » ¢« « v 0 Jf R« = v o o v e ]
27 3100306 Rocking Arm, Complete Set - - - - A— UBUBEGH) - - - « - -1
¥ Applicable Models GEFIHMER)
VC3611-145L-D VC36]11-156L-D
VC3711-148L-D VC3711-156L-D

() HT7—OTHEIREXHSEXRFERLTWET,
Note : Size of Collar ---++ Inside dia. XQutside dia. XThickness.

From the library of: Superi ng Machine & Supply LLC




16

MISCELLANEQUS TOP COVER THREAD i U RBEER - 16

Ref. Parts . : ) Amt,
Na  _MNa Description SR £ Req.
1 0093863 Thread Tension Spring Cap+ » + « %FFFxHFvvy 7 (L) + - 1
2 3100086 ‘Top Cover Thread Tension Spring - SV RPFF/IF - + - -« « 1
3 6090071 Thread Tension Spring Retainer * RWFXF+v7(F) - - + 1
1 800177 Felt » o + = o 6 » = v 6 o o s Fafhoe oo e e e e
5 0031111 Tension Disc = + ¢ ¢ = = « « « - AT« ¢+ ¢« v o v v . 2
6 009835 Tension Post + + = = « +« + « = = HRETHE -0 e 1
7 0090812 Tension Post Ferrule - « + - - - AFFHEREL - -« - -« -« 1
3 (090856 Teasion Disc Byelet « = = « « « - HRBFHARE - -+ - 20 01
9 ¢090807 Thread Lead-in Guide « - » - « » RATHERE - -« v - 1
10 3200048 Top Cover Thread Eyelet{Left) - - iV BB &E) - - + + - - + - 1
11 110009 Screw(M4-0_7x8) + - « + + + - & R e v o e
12 3200049 Top Cover Thread Take-up « « - - fFUBEREY - « « - « o 1
13 0020119 Thread Eyelet Pipe(Shert) - » « « ZEAA 7 (&) ’
14 0093528 Thread Eyelet Pipe Stay-« « - - - 2L TEL
15 004353 Serew(9/64-40X7) » = « « ¢ ¢ - - R e oo v e
16 000532 Wagher = + ¢ + + + « s + « = « & P2 SRR
17 3200047  Top Cover Thread Eyelet (Right) SV RECE) < « =+« =+«
18 000541 Washer - - + ¢« o ¢ v v ERCR s IR e
TS e e e . e e e
20 3093365 Top Cover Thread Eyelet« « « - - ER T R R 1
= 21 001960 Screw(1/8-44X2.4) + + = « « « IR v e e e e 1
Sl 22 31001060 Spreader Driving Bar Bushing - - #FfYRA— T vz« » -1
e 23 0063055 0i1 Seal = » » + ¢ = o v o v v FANY =N v e SRS
: ;é 24 3200063 Spreader Shaft Bushing(Left) - .« iV fl—r 7o () ¢ 1
)i ,‘)5\ 10 25 3200064 Spreader Shaft Bushing(Right) - - Y A — BT o2 (F) - 1
L 11 26 3100081 Top Cover Thread Guide - + + « - BEUREN - - - o - - v v - [
%/ 27 0063074 Supplementary Thread Guide - ¢ « FWFBRBE - -« -« + + « - 1
! 28 b01818 Tension Post + = + » o = = v & s BEFE + o <0 e 1
S 2% 0037108 Supplementary Temsion Disc - - «/DEFME - « » + =« =+« « 2
. 30 0035813 Supplementary Tengion Spring - -V RET A NF <« « -+ = - - 1
31 000360 Nt s v o o = o o o o o o s AEEETIR 73 N e 1
3 Applicable Models (iifi/H BeE)
VC3611-145L-D V(C3611-156L-b
VC3711-1481L-D VC3711-1561-D

From the library of: Superi¢ ing Machine & Supply LLC




17

PULLER MECHANISM EXCLUSIVE PARTS(1) e i R 17

PULLER MECHANISM(1) Ref. Parts ' Ant,
el N Mo Description = Req,

1 3100625 Upper Feed Roller Shaft Bracket s hu—F87F o b - -« 1

2 120019 Screw(ME=1X18) « + « ¢ = ¢ = ¢ JpRT e+ v e w0 s e 4

3 000779 Knock Pin- = = + ¢+ « = = = = o & VA /A - 2

4 3100006 Seal Plug+ + = = = « + = « « « - 3 - S R e e

5 1100607 Reller Shaft Bushing(Right) - + + Eu—F8> v o (H) - - -1

6 3100604 Upper Feed Roller Shaft Lever+ - b —Fhfifg e » « + ¢« « - « i

7 160007 Screw(MG-~IX6) = « « - - « - B |- 2

8 0065398 Collar{14X22X10mm) +» + + = < « HF— - « « « - « e e e ]

9 009604 Screw(11/64-40%5.5) « « « « « -« J 1o 3 9

10 . 3100626 Roller Shaft Bushing(Left) + » + bu—F@7 v =) - -1

? 11 0065395 0il Seal = = = = = =+« o - .. FANY I oo e 1
12 3100605 Upper Feed Roller Shaft+ « « - - Lo—Ff- - - e 1

13 3100608 Upper Feed Roller Lever- « - - ok = R P e L 1

14 120012 - Screw(ME-1x20) » - - ¢ i - v 0 cBRY v O 1

15 0065400 Upper Feed Roller Lever Rod» - - Ee—FlLA—py R« -1

16 001174 Screw(9/64-40X10.3) + + + o+ AERIF - o o v v s e e 2

17 0060109 Ball Stud+ + ¢ « o » + + + « « kEua—FvrA—gs FER- » -1

18 0065401 Upper Feed Roller Lever Pin- » » Ea—=F L _—Er . « « - 1

19 0065402 Upper Feed Roller Lever Rod Sleeve L/i—mpy RAV—F« - -1

20 000613 Washer « ¢ o » + s s = =+ o« « Tod s e v s o 1

21 000306 Mt e o o+ o v v o v e o o v s N 1

22 0032921 Upper Feed Roller Driving Red Pinke—F oy FEM » + o 1

23 160001 Screw(Md=0.7X4) = » » » « - - - B 3 A R 1

24 3100602 Upper Feed Roller Drivieg Rod- - Er—Fuv K o o v v v 1

25 3100192 Retaining Ring + = = « « = + » GRS TYY 1

26 3100623 Roller Bearing = +« » » = + = = = S FPART YT e s .. 1

27 3100603 Upper Feed Roller Regulator, Complete Set ho—F FEEsR (i) 1

28 3100601 Upper Feed Roller Eccentric+ + - Eu—F Ptz v o« o v o 1

29 31006040 Upper Feed Roller Regulator+ + + Ru—SFHigg- « -« - - » 1

N 160063 Screw(M5-0.8X5) « « « ¢ ¢ « « - IEFP e v v 0 v 0 v 0 s a b

: 3 190007 Adjusting Screw(M5-0.8X6) + « - FEMRT » + = =+ o o o - 1
i 32 . 120008 Screw(M4-0,7X8) - » « - o o o J I A I LR 1
1: 13 #00530 Washar + » » » v ¢ = « = = « = » Topdid = v o v v v s s s s 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Sethu—37%4 v b -1

35 ———— See page 10+ » o ¢ v o s oo woa s 19/ BB - ¢ ¢ o 2 v 0 0 s

Eh

From the library of: Supe g iing Machine & Supply LLC




i

18

PULLER MECHANISM(Z)

From t

he library of: Supe

31-1 0065461 Lower Feed‘Roller(lEI teeth) -

# Ref No. 41 to 48 -+--- See the following page.

ing Machine & Supply LLC

PULLER MECHANISM EXCLUSIVE PARTS(2) 18
Ref. Parts Amt,
No _Ma Description P I - Rea.
1 . 3100611 Opper Feed Roller Yoke « « « - - NS4 -Eb 8- L I N 1
) 120012 Screw(M-1x20) - = » « = < » - & IR e v v e e 1
3 3100612 Upper Feed Roller Yoke Guids + ¢ bw—Fa—sr a1 - o 1
4 116009 Serew(Mi=D,TX8) =« = « = v + « « EFRT s e v e e e 5
] 3100613 Upper Feed Roller Yoke Pin - ra—Fgq—-rrr . - - - 1
8 003662 Serew(Mb-1X6) « « =+ « o o - RT - e s e e 1
7 0090620 Cotter Pin = « « « = = « - - R 1Y = 1
8 006270 Serew(9/64-40X0,5) - - « - - - -« B R R 1
9 160001 Screw(Md~0,TX4) « « ¢ « v o « B L T A
10 0060056 Retaining Ring + » » = = « = » - AboZB e o v o v o 1
11 3100617 Clutch Driving Shaft « « « « + « VA e - I R 1
12 3100616 Clutch Driving Shaft Bushing(Left) ZF vy FMiF v = (&) - - 1
13 0065414 Clutch Driving Shaft BushingRight) 7 F o FMiF vt o () - + 1
14 0065421 Clutch Tension Sleeve - - « « « » PG oFFUar A —F 1
15 000145 Adjusting Nut = « » « « » « = =+ E): it S )
i6 0065420 Clutch Tension Spring- - - » - - GG FFrawrAR e - 1
17 1100615 Clutch Driving Lever +» = « = - - FIvFHE) - - - s - 0]
18 600308 Nt e ¢ * o o o s o o o o oo T 1
19 0607621 Screw(9/64-40X8,5) « « « « « < o ERY 2 v e e 12
20 00950861 Clutch = « = « ¢« = = = = = = o e S R 2
21 3610022 Clutch Spring(Thick) + « » + » » DI FRNE(R)» o » 6
22 0085066 Clutch Spring Seat =« « « « = o A S At R 6
23 0065417 Clutch Roller » « « « ¢ = = = - PToFE—F - e e e e ]
24 3100618 Clutch Spacer» + » « » » » = = « PG FRAA—P - - 1
25 160005 Screw(MB-1X8) =« = » « =+ ¢« « & B A R 1
26 0085065 Cluteh Spring« - = « = « = « « = AV EL At SRR §
27 0065415 Clutch Sleeve+ + + ¢ s o » o+ « DI FRY—F » e o v o 1
28 0065418 Clutch Check Plate - » « = « « « 2T wFHHER) « « « « « « 1
29-1 (0065422 Upper Feed Roller (30 teoth) « - - Bw—3(301) - » - « - - -« 1
29-2 3101354 " (50 teeth) (Extra) o (500L) (RS - - - 1
29-3 0065488 " (26 teeth)( » - ) P 1T I .)- el
29-4 0066735 » (24 teeth) C #» ) »  QQ41YC » ) - - -1
29-5 0066737 " (20 teeth){ » ) » (201UY( » ) - -1
30 3100638 Lower Feed Roller Support, C. SetTur—FHHK— | (4) - -1

"FEI‘—7(15IJJ) e e e e .1

31-2 3101355 ” (25 teeth) (Extra) # (ABI) (FEES) - - -1
31-3 0665468 " (13 teeth)( » ) » (I3UDC » ). .1
31-4 00866736 ” (12 teeth) ( # ) w12 C¢C » Y. o -1
31-b 0066738 n (10 teeth)( #» ) AT T G TR |
32 0060492 Corrugated Washers » » = = -~ « - b5 AV A SN 1
33 3100620 Lower Feed Roller Support- -« » Fu—FHH—-F- « .+ - 1
34 120006 Serew(MB-1X12) » « + = =« = -+ JERIP e o e v e e e e 2
35 000779 ’ Knock Pine = = « + o » « o « « - JOPEY = v v s e o A
36 3100622 Lower Feed Roller Shaft- » + « » FTa—F@ 0000 o 1
37 150001 Screw(M4—0,TX4) « « + « o ¢ o cqbRTP 4 v o v .m0 a s 7.
38 3100621 Lower Feed Roller Cover~ » » = - = 7%@:}}3}\-— ----- 1
39 130002 Screw(M3~0,5X6) = « = « ¢ ¢ o T3 S 2
49 0065431 Supplementary Roller Support - ﬁﬂhu-—?ﬂiﬁ‘ﬁ' ore e 1-§




18

PULLER MECHANISM EXCLUSIVE PARTS(2)

: AP AR 18

PULLER MECHANISM(Z) % Ref. Parts Amt,
A Mo Na Description VI Rea.

%\_ a1 100538 Washer » + » ¢ v v o o6 0 0 0 sTwirdra o s 0 v s 0 v oa . 9

& . 42 0065435 Supplementary Reller - - + = « @B —F '~ « -+ o v v+ 0]

43 0065436 Supplementary Roller Stay(4d) - » ®WBIw—FFTLTQ) - - + - -1

44 0085437 Supplementary Roller Stay(B) - - #WBiw—FFIT®B) + « '« <+ 1

45 004730 Screw(1/8-44%5,3) « « + «0 o CIERT 4 0 o w 0000 i

BB o o o e v e e e e e e e e e e e e e e e e e et e e e e,

R .

48 — - See page 19+ « = » + » + o o = n RN - B

- ¥ Ref.No, 1 to 40 «---- See the preceding page.

From the library of: Super]

ng Machine & Supply LLC




e T

19

PULLER MECHANISM(3)

33

A

e thm—————

[ —

PULLER MECHANISM EXCLUSIVE PARTS(3)

Ref. Parts
No No
1 0065381
2 064440
3 000538
4 000334
5 00234979
6 006075
7 0067126
8 0065374
g (065375

10 0095027

I1 0065376

12 006038

13 0065407

14 005650

15 0065402

16 006411

17 000340

18 009931

13 3100614

20 3100619

21 009753

22 000779

23 0065405

24 160067

25 3100609

26 0065404

27 0034117

28 000690

29 000613

30-1 0067111
30-2 3101220

31 000487
3 176008
33 3100637

- Screw(MB-1X35) « - + ¢« = o+«

19
. Amt,
Description 0 Reg,
Upper Feed Roller Lifter(Right) «+ ku—ZHA4(H)+  + - « -1
Screw{11/64-40Xx8.3) + + ¢ ¢+ + o ghRT e v o v 0ol 9
Washer * = « + = « « ="'+ ¢ o =« « PP .o 00 0o e e s
Nut « « » » « o P T For ks e e e e e e

Flexible Wire Clamp Bushing: = «+ P A YA T vira - - -
Serew(11/64-40%x6) - - « - « « - 11 S ‘.
Lifter Conmecting Plate« - - - - bo—#4EREE - - - -
Upper Feed Roller Lifter(left) - Lu—Z8&¥ (&) -+ -
Upper Feed Roller Lifter Pin ¢+ - Eu—F#F Y - + -
Retaining Rimg + « = = « = = » c ARy FY S e 0L

Lifter Connecting Plate- - - - - J:.rr—?ﬁ%J ----- .o

Serew(3/16-32X2.2) «+ » « = o s LRY - ¢ o . . e

Roller Press Bar Bracket - - » - Lo— 7}?:::&1@:’"\— . ..
Screw(M5-0,8X14) » = + ¢ = = v - bR . -
Lifting Lever Sleeve - » + - « »ku—F =2 Y —7 .

Serew(11/64=40X5,5) = » « = ¢ ¢ kR v+ o 0 o o0
BUL » » = = ¢ o » » o « =« & o« ey e e s e e
Stop Screw(11/64-40%26) + - «» ~ Ak osixy . . _
Roller Press Spring« ¢ « « « « % Fo—F xR - « . -
Upper Feed Roller Bracket: - + + Eu—3FF oo b - .

L A ]

RENNTOE 2 I .
Knock Pise + « = ¢ o « = = o « & Y R R
Roller Press Bar Bushing(Upper) - Lo —Z =gy (k)
Screw(MB-1X6) « = ¢ v = ¢ v o o fRII . . .

T T

Roller Press Bar Bushing(Lower) » kn—S#x@r v = (F)
Upper Feed Roller Press Bar« » - bo—Z#=z#E. - - - - -
Retaining Ring « « » » « - - - ARV e e ..
Stop Pin * + « o « s ¢« ¢« s o & 'ZI\“}?’]:".‘/‘ e e 4 s e e
Washer = = ¢ * « = = « = s o « =« Tw/idp e ot oo E
Upper Feed Roller Lifting Lever - F# e

" # (for ST-A) »  (ST-AOBKM)

Corrugzted Washer - N A e
Screm(§-1xG) + + -+ o0 v o 4 LHT - o -
Upper Feed Roller Bracket, C. Setkm—F 75w b (ﬁﬂ) .

(3) Ref.No.33DPart No.3100637Ti3172— DRef . No, 35K (R182—3 DRei, No, 180>
Wy & A7 Part No, TF,

Note @ Part No.

3100637 of Ref. No. 33 contains the part number of Ref. No 35 on

page 17 and Ref, No. 48 on page 18,

ng Machine & Supply LLC

+ 1




20

VC3611-1561-D

VC3711~148L-D
VC3711-156L-D

From the library of: Superig

VC3611-1566L-D,145L-D,VC3711-1481-D. 156L-D EXCLUSIVE PARTS T ET AR 20
Ref. Parts Amt,
_No No Description i # i Rea.
i 3117088 Presser Foot, Complete Set{156) - #r (i) - » - - - + + -+ .«
2 001186 Screw(9/64-40X7.8) » « -« o 2 s EFY - v v e oo el
3 0063280 Presser Foot Spring-+ « » » « « /NPT AR - - - - - RELEEER|
£ 0085366 Presser Foot Guide Locking Pin -EUIEAEY + - ¢ - « - . 4]
5 4063282 Presser Foot Hinge Pin - - - - - HoEPE s v 0 e 1
B 000327 Lock Nut « « « =+ = = v v o e vmoFFuh- o]
7 003302 Adjusting Screw(1/8-24X11).« - « FBRS - « = = + - cee
8 3117084 Fabric Presser - + + « + » o « «fFfln« - ¢ o 0 v 0 v v a ]
9 001428 Screw(3/32-56Xx3,2) « « + « « - ¢ ERT v s 0 e g
10 3097052 Presser Foot, Complete Set(145) - #fa= () - « = « -+ - - - -1
1 3099104 Needle Clamp(45) = « = = = = « + &kl A= = = =~ = - cee el
12 3098044 Stitch Plate(45E) « = = + + + « +@HE- * v v ot o o]
13-1 0093356 Needle Clamp(48) « » = = » v ¢ @bl s « o o o v v o e o 1
13-2 0093357 B (BB) e e e e h e e ]
14 001906 Serew(1/8-44%2.4) + = v ¢ v v kR T e - 00 . !
15-1 3117122 Presser Foot, Complete Set(148) - #f= (W) - SRR |
15-2 3117124 # " (156) - " R R |
16~1 3118024 Stitch Plate(48L) - = » - « « « - - o e LIS |
16—2 3118025 n (56L) ..... PR ] L T I
17 0093863 Thread Tension Spring Cap+ - - - ZWFXF vy A (L) - -1
18 0090814 Needle Thread Temsion Spring « - HFF/IFRK <« « » + » v = v 11
19 . 0090071 Thread Tension Spring Retainer - %/ F XX ¥v v 7 (F)+ - -1
20 000177 Felt"-'°"°"'--'7:r.)1/l'~ ...... LIS |
2t 6031111 Teasion Disc =~ « « « = « « s HREAFM - e e s e e e 2
22 009835 Tension Post =~ + =+ o« o o o « BRPFFHE: » - o 0 0 0 0. 1
23 0090812 Tersion Post Ferrule « - « - » « KFFERE L« « « v o v 41
24 0090856 Tension Disc Eyelet - « « » « - + HFPHAE- » -« -+ - - 1
25 0090807 Thread Lead-in Guide - « « - « - ZFFEE -+ - - « - o1




VC3645P-D(1)

/)
._>\ 0

\a\

From the library of: Superic

| Machine & Supply LLC

YC3645P-D EXCLUSIVE PARTS (1) . E=FN 1 21
Ref. Parts Amt,

Joo Mo Description & £ Req,
1 3110136 Front Cover(Upper) =« « « « « - -« BB o= () e - ¢ ¢ - 4 1
2 3110199 Fabric Guide(Left) =« = - « « « - FFHA @) » - « « + « - » 1
3 000538 Washer « = » » » » - e Dt e oo m e uns §
4 110009 Screw(Md=0, TXE) « « = « + « + - T S A e g
B a e e e e e e e e a e e et e e e et e e e e e e e e e e
B v v v m e e e b e e d e e e e e e e e e et e e et e e e e e e
? -------------------------------- Ce s 8 4 a4 8w oe
8 130056 Screw(M4-0.7X58) = = « « « « - REEIFRT « o v v v - 01
9 110012 Screw(M4-0, TX5) + « « ¢ = = o« BT 1
10 0094201 Cover Latch Spring - » « « « - ¢ HR—FoFrR e v e r i
11 3110197 Cylinder Holders « » = « » « « =S YW FG e v v v v v v 1
12 110011 Serew(M5-0.8X10) « + = = + « o« o IR - o s o v e e s e 2
13 (00662 Washer « + » « ¢ « o« o 0 o v v A T I -
14 3110198 Fabric Guide Holders « = » » + - BHARG o ee e oo 1
15 0065233 Fabric Guide « + « « = = « « « « FHHAR 0o e e e 1
6 00535 Washer « = « ¢ « ¢« + ¢ o 0 = b P I 2
17 000644 Spring Washer» + « « = « + & - APV H T o o o g
18 004358 Screw(9/64-40X5.6) - « » + 4 -+ IR e v e e e 2
19 0094664 Collar(B. 1X12X8) « » + » « = » BT e e v e e e 1
20 009604 Screw(11/64-40%5.5) « « « - -+ - I 3> R 1
21 000588 Anti-shock Rubber» + » « - -« 320 i Y N R 1
22 0067031 Cylinder Guide Bar Bushing - « + F o/« ¢ = ¢ ¢ ¢ v o o 2
23 3101260 Cylinder Guide Bar = - = + « « - DWHEHF AT o v o -0 Iz
24 000009 Ut o « o = = o « @ o s o a v o s ot S S, 9
25 000426 Washer ............. U‘yf’/.? .......... 2
26 3110195 Elastic Tape Guide Bracket (Lower) BHE(F) » « + « -+ + + - 1
27 3110194 Spacer ............ . 7\&-——-9- .......... i
28 110035 Screw(Md=0.7X10) + « = « « ¢ « « IERY + v v e e e 2
29 3110193 Elastic Tape Guide Bracket(Upper) G (L) » « = » « « = « « 1
30 3110192 Elastic Tape Guide Bracket Cover ALY/ - ¢ ¢« -« o 1
31 3110191 Elastic Tape Holder« « = - - » - F PR e s e e e e 1
32 3110190 Elastic Tape Guide - - - - - - - A AT AR -« v 0 e 1
33 130007 Screw(Ma-0,7X10) « « « « « =+ « B R L 2
34-1 3117094 . Presser Foot, Complete Set(040)  F:(GH) + » » « « « + = « 4]
34-2 3117092 " n (048) - B s e e e e e e 1
34-3 3117090 . " 7 {(056) - B e e s e e e e e e 1
35 001186 Screw(9/64-40X7.8) » + « + « <+ 1o 3 A IR 1
36 0063280 Presser Foot Spring+ = = « « » -+ S e S 1
37 0065366 Presser Foot (uide Locking Pia ~EV LA« « =+« o o 1
38 0063282 Presser Foot Hinge Pin « « + - - £l SRS N
39 000327 Lock Nat = == o s v v o« v v s By ZFohe oo o]
40 003302 Adjusting Screw(1/8-44X 11} - - «FWEIFY -+ + ¢ ¢« o+ - o 1
41 3110201 Fabric Presser Spacer~ » + » + « AT Rt o vve 0 o o 0]

- 42 3117048 Fabric Presser =+ « = « + « « = = T e o = v 0 0. el ]
43 . 001228 Serew(3/32-56X3,2) « = » « « « » IR - v v v v v s e )
44 3110200

Suction Pipe(xlght) ....... ﬁi&%(;ﬁ‘) ‘a O «1

@) W I—OTHERAEXAEXEERLTNET, -

Note : Size of Collar «---- Inside dia. >XQutside dia. XThickness,




22 ¥C3645P-D EXCLUSIVE PARTS (2) EF I R() 22
VC3645P-D(2) Ref. Parts Amt,
N ’ No_ Nao Deseription i % Rea,
1 3100767 Tension Roller(Upper) C. Set(2) Frirave—F(EL)GHI) -1
-1 2 3100768 Tension Roller(Upper), C. Set(l) Friszrwu—S (kL)1 -1
3 3100769 Tension Roller(Upper) * - - » + - Fwiarue—F(k): -+ -1
i 4 3160770 Tension Roller Ball Bearing+ » - R—ibR_RF U F . - o 4 - & 1
' 00824 Screw(11/64-40X8) « » « =« » & IEFRD e o mv v e e e 3
i B 0063469 Tension Reller Shaft - - - - - - Friarso—F8. -0 0 -2
: i 000145 Bt e o o = o o o « = o o« el R i
; 8 0064173 Tension Roller Slider~ » » » - - ZGAF o v 0 e 2
! 9 006475 Serew(M8-1_25X16) - = « « « « -« R v oo e 2
: 10 009980 Guide Screw(M6-1X10) « « « « - - HAFRD e = v 00 v v vt 1
i 11 3300101 Tension Roller Holder - - + + + - HHF 0 oo 1
; 12 009955 Serew(M8-1,25X65) « » » + + -+ IERP e v v 0 e e s e}
| 13 000443 Wagher = = « ¢« v = ¢ o 0 v o v Dwlsg s o o0 v v 0 v §
; 14 0031014 Slider Stop= + « = « ¢« + + « - - ARGAFARY T~ o v - - - 2
: 15 0031015 Slider Stop Handle - + + « - - - ATAHFRA b T - -
; 16 009853 Screw(11/64-40X6.5) - » » + + - B A A L 2
¢ 17 3110130 Tension Roller(Lower), €. Set(2) Friaru=Z (TR -1
i 18 3120240 Tension Roller{Lower}, C. Set(l) F ¥ aiim—F(F) (;’ﬁE.l)’ -1
; 19 3120241 Tension Roller(Lower) - = « « - - Flavin— 7('F) -1
: 20 0065258 Roller Holder(Lower} + « « + - - "Fl:'—-7'é‘.' AR
- 91 000428 Washer = « + r = = = + =« v « « « Dydrdp s s ne v 0 v el
22 006920 Wood Screw(¢5,8%32)» « « - - - AR e vvvv v ooy
23 3120114 Elastic Tape Front Roller, C. SetRfcr— (§) « » + « » » « » 1.
g 20, 24-1 0065253 Frent Roller(bong) = + « - - - « Aia—F ) e o - v 1
: 24-2 0067140 ¥ n (Short) - e e s - N () PP 1
y 25 0032719 Collar(10X 16X 6mm) - - - « = « BT—e v 1
; oz 26 001459 Screw(9/64-40X3) + - ¢« - - - - . R e e e e e 1
: | 27 0067023 Elastic Tape Guide(Front) - » - « TAHAFEHD « - « « « « - 1
é_zz 98 003638 Screw(11/64-40X4) - « + + « « » T AR 9
i 29 3120244 Front Roller Shaft - = + + + + » Bi— Tl - - o]
: o M 30 3120243 Front Roller Shaft Comnector « - Aim—FlffEF - + « - - + 1
: @ 31 060429 Washer « « = v oo o v e a e i n v o e e e e i
e 1? 32 003936 Screw(M8-1,25X20) » » « « + o ERT e vv o v e v 1
33 160007 Screw(if=1X6) « « + + + 0 v - - R e o e el
34 3120245 Front Roller Holding Shaft * - - Bijw—FHETHl- - + « « « + 1
35 0067025 Bracket» = v+ v ¢ 2 = = o s e A2 -4 S IR BN 2
36 009877 Knob Bolt M10-1,5%30) + - « « - JTEAR e e 2
37 009947 Wood Screw($ 5, I1X25) + » - « - - S IR R ¢
) 27— OHEIRNEXAERXFEERLTVET.
Note : Size of Collar ----- Inside dia. XOutside dia, XThickness.
From the library~afJ$uperior g Machine & Supply LLC




23 “UT” DEVICE(1) TR (1) 23
“ Ref. Parts Amt.
UT” DEVICE (1) N Descrintion o _ Bor.

1 0065373 Lifter Lever = « » o « o « » + » BB L R— e o . . Ll
2 0093499 Lifter Lever Stop= » « « - » = =« WGP A= hw P - o]
3 (04358 Serew(9/64-40X5,8) « « = ¢ = - IhRP e o v v o0 o h 2
1 3100533 Tension Release Lever« « « « + = BEEAPE e ¢ 0 - e e 1
5 120001 Screw(M4-0.7TX14) = » » = =« « -« B 1
6 3100526 Tension Release Block+ - - +» + - HEA TR Z e - -0 . 1
7 007610 © Serew(M4-0,7X10) « « ¢« o o 4 4 1 LRI 2
8 3100525 Tension Release Connecting Plate REBAEBEHE - - - -+ » « +1
9 110009 Screw(M4-0,7X8) + - = « « « + & R e v e e 2
i0 170009 Screw(Ma~0.7X4) » = 0 0 = e EFRIP e o oo v oo 1
11 3100536 Termingl Holder, Complete Set - - g FHGEH) < = » + - e ]
12 3100535 Terminal Holder Support+ - + + » PR - -0 - - - 1
13 0063586 Terminal Holder« « + « « « TR e e e 1
14 009985 Screw(M2,5-0,45%10) + - - = « - 1125 37 S T p)
15 110012 Serew(M4-0.7X5) « + « = « « « R T e e 5
16 0063612 Cord Clamp(4N-$6.8) - - « « - e I AR 1
o 17 0094491 Cord Clamp(2N-¢3.4) - » « « - « A FHFFUT e s e o )
18 9022836 Synchroniser Positioning Pin. « - :jf_t‘)‘_:‘/.a‘f)‘;l:".‘/ s «1
19 0022837 Synchroniser. Cushion + - « + - - B a F¥r2yTra . -1
20 0094387 Tension Release Shaft« - - - - - SAB A - 0 o e o s o
21 3100529 Thread Pull-off Eyelet + - - - » FBARE -+ o s o0 e 1
22 0067101 Thread Pull-oif Bars = - « « - HABARE s o - v v 1
2% 0063076 Swing-proot Spring + - - - ¢ - - REEABHEAR. - - - - - 1
24 0094433 Collar{4x1IXTmm) « » = « = = =« b b e L 1
25 001208 Screw(9/64-40X5) = - « » + - = 1o A R 2
¥ Ref.No. 26 to 41 ~-e»- See the following page.
Device classification #EED
Mark | Trimming Wiper | Foot Lifter
 Solenoid, C. Set | Solencid, C, Set | Solenoid, C. Set
ke 0011802 3109930 3100571
U7-1 X @] X
UT-2 @) (@) O
UT-3 C (@) X
UT-4 Q X O
UT-5 0 X X
UT-6 X X X
Q =o=ee Assembled ——-~= F b
X oreeee Non-assembled -~ #EL _
(i) I 7—oHEINEXAEXFEERL TWET, .
Note ¢ Size of Collar ¢---- Inside dia, XOutside dia. XThickness,

From the library of: Superior

g Machine & Supply LLC




23

“gT” DEVICE(1) SUTHEER (1) 23

“Y1” DEVICE(D) Ref. Parts Amt,
No _Na Description L I - Req.,
5 26 3101275 Thread Pull-off Heok Unit(See table) REAT7 v RE) (T#H) - -
27 001459 - Screw{9/64-40x3) (See table) - < IRV (THEBR) » « - + - - -
28 3101276 Thread Pull-off Hook Unit{See table) &iBA 7 v 7 () (T#H . -
29 0094386 Thread Pull-off Bar Holder -« - « RERAMERER - - - < - - -1
30 0033024 Retaining Ring « « = « » « + « R bhwFYLF oo o o v o 1 5
31 0063515 Thread Pull-off Lever+ « « » + « fBAL =+ + o o« o o . 1
32 000690 Dowel Pin+ « » e v v+ v o v = EAEY - - o .
33 0094390 Tension Release Adjusting EccentricRi@AFAM= « - » - -1
34 0095334 Swing-proof Spring - ¢ + « ¢ o REREHRAR - - - - - - 1
35 001170 Screw(9/64-40X12) « + « - - - - I ceee el
36 3100528 Tension Disc Separator » « » « « REBAM - -« « » + + « - ]
37 3100527 Tension Post Swpport » » « +7« « [EATE -+« « - v - - 0]
38 110014 Screw(MA=0:TXIE) « ¢+ = o o S o IkRT e o o v e e e 2
39 060505 Spacer + ¢ - - -+ e e e e e RS e 4 e e s e e e a0 ]
10 3101202 Conngctor Supporting Plate(Extra)HeftdR (&) - + - - - - - 1
| 4 110013 Screw(M4-0.7X8) (Extra) « + + « - LRTUEER) - - « - - - - 2

3% Ref.No, 1 to 25 <-+-« See the preceding page.

Parts Na 3101275 | 001459 | 3101278

2 Needle 24 3 E 148
without Spreader pes. § - pes. L P,
3 Needle 3 4 1

1 without Spreader.

? 7 Needle 2 ) 3
with Spreader i pCs.
3 Needle 3 [ 2
with Spreader




24

“UT”_DEVICE (2} “ur 9). 24
“UT” DEVICE(2) Ref. Parts : Ant
. No. No Description oy EA Req,
1 0011802 Trimeing Solenoid, Complete Set{REIV VLA NG+ + - + 1
2 ¢011801 Trimming Solenoid+ + = « + - - - HEY DL IAF « 0 o v 1
3 6063579 Solenoid Dustproof Cover - = + » YL /4 FEFELS— « « + 2
4 000140 Nts + + + o = ¢ ¢ « v o o o = = A R
5 000598 Washer « « ¢ = v e v v o v e % I 1
] 000597 Anti-shock Rubber « + « « - -+ BT A <~ o 0 a0 0. 1
7 0077410 Retaining Ring « « - - » + » L RRYFY T e 2
] 005650 Serew(MB—0.8X14) = » « « « 4+ o i1 S LR IR 3
¢ 3100524 Trimming Solenoid Support + « « Y b J oA FEfFE - - « - - 1
10 120013 Serew(MB-1X16) + « « « « + o = - HERT e e e e e e e e 9
11 0063610 Switch, Complete Set - »-v o v - ALy FGH) - « -+ + o - 1
12 0063607 Switch Support = v -« o . oo v s AAFEMAE » + - - 0 o1
13 110004 Screw(M3, 5-0, §>¢8) BFT e oo 3
14 0063608 Switoh = « « « « = « + « R Y e 1
15 0063609 Switch Cover = » » + + ¢+ < s v AL FHIN— ¢« o 1
18 004984 Serew(M2.3~0,4X10)
17 0063608 Switch Guide « - - + ¢ « o 2ha 0 R 2
18 001227 Serew(1/8-44%3.8) ) &1k
19 0036133 - Cord Clamp(5N-o 8.4)
920 000145 NUE » o ¢ o = = ¢ o o o v o o s s
21 0095388 Plunger Connecting Rod « « - + « FFuPpmp-v - . -1
22 001457 Packing Screw(11/64-40X3.3) « RV » v o0 o 2 v v v o 2
23 0095389 Plunger Connecting Rod Pin + » - PFv P vy Fifls - -+ 1
24 3100520 Plunger« « « « « = « v o s o+« e 4 SEER I R R 1
25 160003 Screw(M5—0,8X5) + « « ¢ o o = 2 JERY e o b 0o )
26 3100532 Solenoid Return Shaft - « - - « + JUVIALAFRY Y Y7 R 01
27 0093491 Collar(8x16X8mm) - « « « ¢« - » BT e v a0 e e e KS
28 009508 Screm(I1/64—40XT.5) = « » v » +LERS e o 2 o v 0 v v o i
29 0095336 Solenoid Return Spring - + -« + » V2L FREVAER s « - - - I
30 180006 _ Screwed Pin(M5-0.8X8) - - - - - o 1
31 3100523 Connecting Block(Right) Support Spring HE7 v o 27 F= A%k - 1
32 3100522 Connecting Block(Right) - » + - - BEES T 2 ) - o v - . 1
a3 100001 Nubs o ¢ 0 v o v 0 v s a x o = s Y 3
34 190008 Connecting Rod o « + » = = « + » B - - v s e e e 1
35 3100521 Connecting Block(Left) - - - » - HET ooy (E) - « - o .- i

() W F—OTHEEREXAEXEERL TWET,

Note : Size of Collarp «++-- Inside dia, XQutside dia, X Thickness,




| 28 “Ur"_DEVICE(D) VS (3) 25
I - . Ref, Parts : Amt.
| “UT” DEVICE(3)" Ko No Description ’ i % . Req,
EXTRA PARTS 1 3100506 Lower Kaife Driving Lever+ » « - TAREEBIL 2N e+ 0« - 1
- o 2 170005 Screw(M4~0, TX6) = » « « « - . IERY e e e e e 2
éﬁ%f 3 3100502 Lower Knife Carrier- «" - « - « - FRARB . v o oo n e o]
! | 3100514 Lower Knife Holder « - « « « « TAZRBAHE - ¢+ » -+ - - i
5 3100513 Lower Knife« » = = = =+ « 4 = & TRARA v o v o v 00w 1
6 110030 Screw(M3-0,5X2,8) + - « « « - - Bt 3 R R L 3
7 3100501 Upper Knife Carrier- « « « = I o - & = T I L 1
; 8 190006 Screw(M4-0.7X4) + « « « « + - 15 2 I R 2
: g 100006 NUt + « ¢ = ¢ = ¢ = v o v o n s l NI R 9
| 10 3160503 Knife Guide Lever« » » - = - « « AAHAFRLA— v o0 o 2
| 11 3100504 Knife Guide Lever Ring(Left) = + RAH A FLA—U w7 (E) - 1
i 12 3100505 Knife Guide Lever Ring(Right) + + ARM A KL=V () - 1
13 130003 Screw(M4-0,7X7.3) « » « o ¢« - JERT e v 0 000 2
j 14 3100515 Upper Knife Carrier Spring - » « EXRF R « ¢ o v v o 1
\ 15 170006 Screw(MA-0,7X2,5) = « = ¢« W BRI 000000 1
| 16 3100560 Crank Chamber Cover- - - - - . ‘J“i?;b)\'j- --------- 1
{ 17 3100531 Upper Knife Carrier Stop - .- - - EARE R ]*'y)—{’ ------ 1
! 18 110008 Serew(M4-0,7XE) =« « = ¢+ « + + & e FF T LI
‘ 19 3100517 Lower Knife Carrier Guide+ - -‘F;lxé."ifzr I~‘“
r 20 116009 © Berew(Ma-0,7X8) + + o 0o 0 JJ:%V :
i 21 3109518 Lower Knife Carrier Guide(Upper) FAREH A E) -
: 22 110062 Screw(M3-0.5X5) « - + - -« - . R .
23 3100512 Upper Knife+ « = ¢+ ¢ o+ v ¢« « EAR
24 110024 Screw(MI~0,4XB) - = « - « - - kR
25 110825 Screw(M2-0,4%10) » = « « « » - . kxR
26 110023 Screw(M2-0.4X3.5) + « ¢« « + « < bRy
27 3100507 Upper Knife Guides =« = ¢+ « - EARFAR
28 1100508 Clamp Spring = « « + = = « « + = BT AR e e v e e e e 1
29 3100509 Clamp Spring Pressure- = + = « -« FEEIAREY - - e - 1
30 3100510 Clamp Spring Pressure Holder - - AdEI ARIBFIEHifddR- - - - 1
31 3100511 Clamp Spring Pressure Adjusting Piece St I gx#is R -1
32 130005 Screw(M2—0,4X4) - « « -+ + - JERE ¢ v 0 a0 v e 2
33 3100516 Lower Knife Carrier Support Spring FAXBETAFR - « + « 1
34 110034 Serew(M2-0,4X2) = + « « + « < & N N B 2
35 3100560 Supplementary Spring - = + - + ERREER AR e 1
36 110031 Screw(M4=0, TX12) » « = o « « o+« AERTF e o o 0o s e e 1
37 3100565 Trimming Mechanism, C, Set - - -~ UTEE#EGEH) » « - » + « « « 1
38 3100530 Looper Thread Pull-off - - « - - N—REEAF -+ o o v - o1
¥ Ref.No. 39 to 54 =evv- See the following page.

From the Tibrary of: Superior

ing Machine & Supply LLC | T




25

“UT” _DEVICE(3) T 1} 2
: : . Ref, Parts Ant,
SR PARTS — . ML 311313541 ] ]IJE 1'.;11 ;in 3 1,:,( }\ﬁﬁ.a. Bea.
) 7 olenoid Support - » ¢ ¢ ¢ v ¢ 02 SHUfE e - o e s e
BITRL AR o @ %‘2 ’ 4 0010841 Wiper Solenoid - = - - - e AR T AR e e
°-ﬂ 41 600002 Spring Washer+ « = « » ¢« + =« « - RAFYUF Dy ¥ - -
43 860012 Nt e » o o =« o ¢ « o« R 1 T T T S
43 31005485 Wiper Solenoid Lever = + = = « -« TAI LA Ford—
44 120007 Screw(M3-0.5X10) » = « « « « « ¢« BFIF . 0 ... cee e
45 3100542 Wiper Link « = « ¢ o o o v o e o DAYl v v e n s e
46 170007 Screw(M3~0,5X8,8) = v v s o 0 fQERY e o v om0
417 3100543 Wipor Bracket« « = « » + = » ¢ <« T ART S wh - oo - -
48 3100548 ¥iper Thread Guide - = « « = « « PASNRBH AR+ o« - - .
49 1100544 Wiper= = = ¢ » = v o v o v o v » Dfr8e v o o0 0 a o s
50 3100545 Wiper Fizing Washer- -« » = « « « UA Ty 0 o v o -]
51 110007 ScrewM2 5-0, 45X 6) «-» « « « = «lbRTD e o 0 o v o n e e
52 3100547 Thread Clamp Sprimg Plate« « » »REES AR -+ v v 0 v v e
53 000531 - Washer = « + =+ + ¢ n 0 o v e Pyis e o0 0o
54 3109930 Wiper Mechanism, Complete Set« « VA EEEGH) » » - » - -+
¥ Ref No. I to 38 «++-- See the preceding page.

From the library ofr Superior

ng Machine & Supply LLC




26

“UT” DEVICE{(4)

1

e P

a1

15

From the library of: Superior

47" DEVICE (4

fef. Parts
Mo _ Na_
1 3100571
9 3106570
3 000070
g 000429
5 000016
§ 009865
7 000676
§ 0011733
g 009970 .
10 000011
11 000528
12 000588
13 000306
14 0064045
. 15 0064046
i 16 0035301
: 17 0033024
§ 18 0064047
! 19 009853
; 90 0032786
91 0037912

“UT 1) 26
. Amt
Description 2
Presser Foot Lifter Selenoid, C. Set =&Y L4 [*“(%R)
Solenoid Support o« « « = « - - - LA FG - - . 1
Hanging But « « « + « = =+ ¢« « c FUF o b« « 0 o o v 0o 4
Washer-°-°--~°°--°'7‘:)*‘/~’(°--------..3
Nat s » = » = + o = = « Te e e e e I 12
Hanging- Bolt - » « « + = « + « « FYFEALF -+« - = = o v o4
$pring Washer« « « « « « o « « c RFYLF T uirp o« » 8
Presser Foot Lifter Solenoid KRR - R R g ]\ e e
Screw(M6-1X20) - » o « « « « - ERD s v v o v e e e ey
Nut e = « = o ¢ o « o 0 o o v o« —J‘:yf....-...oa..l
Washer = = + ¢ ¢ o = =« ¢« v o 0 e Tuyirp o » o o R |
Anti—shack Rubbers + + « = + » +$BE T A r v ¢ ¢« o o+ 0 . Y
Hut e » ¢ = = = & o+ 0 o « = o« -j-»yl\-.-....o...l
Lifter Connecting Rod« - « + « «$FmiBX MR - -+ « » -« -1
Lifter Connecting Link « - - « « =AY o« o 0 0 v v 9
Connecting Link Pin-» = « -+ « jﬂi:l:.%z)") VI e s e e 8
Retaining Ring = - = « « « - = e AR F DL e e e ]
Presser Foot Lifter Solencid Lever Wiﬁy) FAARLASA—1
Screw(11/64=40%6,5) + » + = - - J I S |

Solenoid Lever Pin » + = « + » » Y b2 AFLA—Fw - - - -1

Chain=+ = = = « » « """‘ﬁ"""".""'l

g Machine & Supply LLC




27

“U’l"—ﬁ” DEVICE(1) UT-A" DEVICE(1)}

ing Machine & Supply LLC

= —A” 1
- Ref. Parts
No _HNa Description 7
1 0065373 Lifter Lever + « « » + e e e HEHL— e o o0
g 6037912 Chaine » « = ¢« v v v o oo v oL oL
3 0093499 Lifter Lever Stop- * + « - + + - #HiBFLA—A koS .
4 004358 Serew(9/64~40X5,6) « + « + « - o 13 3 .
] 3100533 Tension Release Lever- » + « » HERABE -+ e e e
6 120001 Screw(Md=0, 7X14) » « = + & = = = IR e o o0 o
7 3100525 Tension Release Block: - +» » - - BfEAFowZ + - - - -
H] 007610 Screw(M4—0, 7XI0) = » + = « « + - BRT e ..
9 3100525 Tension Release Connecting Plate RASAmEREH - - + + + »
] 110009 Scrow(M4—0,TX8) - » « « « + 4 J S L
it 170009 Screw(M4—0.7X4) + « « o« o « o & RSP e o o v e v v 0
12 0094491 Cord Clamp(2N-¢3.4) + « « » « -« b Tl L A B AU
13 110012 Screw(M4-0,TX5) « « « « o = - IERT e v o v e e
14 0622836 Synchronizer Positioning Pin - - WYL a2 F e« - -
15 0022837 Synchronizer Cushion - « « « - - R a PPy ruiray
16 190009 Screw(Md~0, TXT7) - « « « « - « i S A
117 0096358 Air Wiper Bracket - = « « - « » P AR - -
18 009747 Screw(Ma~0, 7X10) « « = « « « IRLN 153 A
1% 000644 Spring Washer » + « = + « « < 4 & - BV IVZE- Ry BVRVE SRE
20 000552 Washer ............. U\yf/..v --------
21 (096357 Air Wiper e = =+ =+ ¢ ¢ o o = o ey g I
22 009744 Screw(M3-0.510) - » v« « = o IERT « v o 00 a *
23 000002 Spring Washer- « « « « « ¢ -« « & S VS Ay BV S
24 0406014 Washer = « = = = » ¢ ¢ o o v P e I I
25 3100529 Thread Pull-off Eyelet + « = - « HREBASE - < 0 v 0 v e
3 Ref.No. 26 to 44 -«+e- See the following page.
Mark | Trimming ‘Wiper Foot Lifter
Cylinder, C. Set| | Cylinder, C. Set
e 1091002 ————— 1091005
UT-4l X [@)] : X
GT-A2 O o] @)
UT-A3 O O X
UT-A4 O X &)
UT-Ab e} X X
Q) evens Assembled ——— -]

X eeees Non—assembled — fEL

() TARTTREIATRRRoTBI PV FEEAL TWERA.
Note : For Wiper, the air blowing system is used instead of Air Cylinder.

27
Amt,
Req,

v el
.1

..'4_
-

S




27

“UT-A” DEVICE(1) “UT-A"361 (1) 97

“UT-A" DEVICE(1) . Ref, Parts ‘ Amt.
- No Mo Description & A Req,
26 0067101 Thread Pell-off Bar=- « « » = « « HERARE . - o -0 e e 1
27 0063076 Swing-proof Spring + « - + ¢ o« %ﬁ}iﬁ]ﬁjﬁﬁ)\$ ------ 1
28 0094433 Collar(4X11XTmm) =« ¢ o = = » e H T e v 0 0 0 v o v v vt 1
29 001208 Serew($/64-40X5) » + v o o . ERD s om0 e A
30 3101275 Thread Pall-off Hook Unit(See table) @A T v 7 () (Tism) .-
31 #01458  ° Screw(9/64-40Xx3) (Se¢ table) -+ + LR (THBR) -+ -+ - -~
32 3101276 Thread Puli-off Hook Unit(See table) &84 7 v ¥ GR) (F#H) - -
33 0094396 Thread Pull-off Bir Helder - - - i@ AdliisH - « - - » - -+ i
34 0033024 Retaining Ring « = = » « = « + « AbeFULF e e 1
35 0063525 Thread Pull-off Lever- - « « « - BBALIA— . o o a o0 1
36 000630 - Dowel Pin= = « « = = « « « e AR e e e e 1
37 0094390 Tension Release Adjusting Eccentric AEAMFES 2 - » « - ]
18 0095334 Swing~proof Spring + + - + ¢ o - PR B8 10t - Tt ISP |
39 001170 Screw(9/64-40x12) « « « « + « IEFRT v oo a0 e e EEE |
40 3100528 Tension Disc Separator - + « + - REBA - - e e 1
11 3100527 Tension Post Support - - + « - - HREFE v e 1
42 110014 ‘ Screw(M4-0,7X18) ~ + + - = + - SAERT e e e e e e 2
43 000505 Spacer = + 0 = =+ 4 = os e R e e e s e
44 0094387 Tension Release Shaft s - = » « - i@ Agh- « « -+« « + + 1
3% Ref.No, 1 to 25 +ev-- See the preceding page.
Parts Na 3101275 | 601459 13101276
2 Needle 28 Y 18
without Spreader pes, pcs. pc.
3 Needle 3 4 1
without Spreadesr
7 Heedle 2 4 2
with Spreader pes.
3 Needle 3 ) 2
with Spreader

) 7 —oTEIRNEXAEXEEZHELTVWEI,
Note : Size of Coellar ----- Inside dia, XOutside dia. x‘I‘hlckness.‘

g Machine & Supply LLC




28 “UT-A" DEVICE(Z “UT-A” 5 28

“UT-A” DEVICE(2) 3 Ref., Parts Amt.
: _Na No Descriptien iy A Ren,
1 1091002 Trimming Cylinder, Complete Set - RFUL VL F ) « - » » - 1
: 2 0010346 Trimming Cylinder+ » « » « - - . 3 ) e 1
3 0010057 Elbow Connector « = - =+ « = « s T/bRBERE « - » « « + o« & 1
: 4 0010143 Silencer + =« ¢ + = = o+ ¢ o . FAlthe oo e SRR |
‘ 5 - 000389 SPACET = = * » « *+ = s o = v & 4 P 1
‘ § 0014120 Anti-shock Rubber- « - - « « « - BlifT A o v e e 1
g 7 0033104 Collar(10x18X%mm) « « » » « - - BTF—m e e e e 1
8 005550 Screw{l11/64-40%X13.5) « = - + « - i IS |
: 9 00963355 Cylinder Bracket + « v+ + v « LB FFShroh e o o 1
‘ 10 005650 Screw(M5=0 8XI4) ¢ » » » o o o & IERD e o0 v e e s e e 3
11 3100524 Trimming Cylinder Support- - - UM FERAFE - « - « - - - 1
! 12 120013 Screw(M6-1x15) - » =« » « - « » . R e e v o e e e e e 2
: 13 ¢063610 Switch, Complete Set » = « » « » AAFEH) - -+ o000 - 1
14 0063667 Switch Support = + + « =+ 0 . . AL FRfAHE « - - v - -1
15 110004 ScrewiM3,5-0.6X8) - « + ¢ ¢« e FRY o 000w 0oL
16 (063606 Switch =~ » ¢ ¢« EREECERIE ARA DT o o0 = - woeme o]
17 (063609 Switch Cover = » + = = = ="+ =« RADFRIN— - « = v 0 o 0]
18 009984 Screw(M2.3-0.4X10) + « = « o IERS e o v #0000 e ]
19 0663608 Switch Guide = » » o @ = = o « AL FHAR e o0 v v -]
20 110002 Screw(M3—0.5X5) - » o = - 4 o ERP . v e i ey
21 0036133 Cord Clamp(iN-98.4) - » « « - T RPTFF e e e 1
29 000145 NOt = = = = © = « s # + = « + « & D e SIS Ce e e e 7
23 0095388 Plunger Connecting Red - = « - - TV rny K e o a1
24 . 001457 Packing Screw(11/64~40%3,8) - -BERY - - + ¢ ¢ o = v o o 2
25 6095389 Plunger Connecting Rod Pin » « + FFuPpuavy FEY - -+ « 1]
26 3100520 - Plunger= » = + « « « = ¢« « « » . Va4 e’k I N B 1
217 160002 Screw(M4~0,7X8) « ¢ « = o v . . IERT ¢ v o v v v v 00 v 2
28 3100532 Cylinder Return Shaft- + « - - - UV FHEHIY TR+ -1
29 (093491 Collar(BX16X8mm) « = « « « « - HF— e v v v v e e a 1
30 009508 Screw(11/64-40X7.8) + « « + « « HERIF e v v e e s e a e 1
31 0095336 Cylinder Return Spring - « » « - YW HFEI R « - - - 1
32 180006 Screwed Pin(M5-0.8X6) - « « « « = 3 A L 1
33 3100523 "Connecting Block(Right) Support Spring BfESov rRXr AR -1
34 3100522 Connecting Block(Righty - - » « EE T2 - e .- 1
35 100001 NOE * ¢ + "% 3 o ¢ 4 = « o + o s G e e e e e e 3
36 190008 Connecting Red + « = « « « - « » k= - |
37 3100521 Connecting Block(Left) - » + « it =R A ¢ INE BRI 1
) HF7—OFHRRAERXAIEXERZHFLTNWET,
Note s Size of Collar ¢v--- Inside dia. XQutside dia. XThickness.

From the library of: Superior ing Machine & Supply LLC




2 9 “UT‘A“ DEVICE [3) . “UT_AH%E [3} 29

- “UT-A" DEVICE(3) Ref. Parts Amt.

EXTRA PARTS Mo _Ma Description i £ Ren.
1 3100506 Lower Knife Driving Lever - Tﬂzsﬁﬁjjv}\-— ------ 1
2 176605 Screw(Md=0,7X6) « « « =+ o - IR e o s 0 e e e e 2
3 3100502 Lower Knife Carrier- + o « + « + FARXF -+« ¢ ¢« ¢« v o o0 1
4 3100514 Lower Knife Holder - « » » « + « FTAZREAHE - - - - P |
& 3100513 Lower Knife- + - » o« « = =« « TAR = ¢ o v v e s 1
6 110030 Screw(M3-0.5X2.6) - « « » « + - 1 3
7 3100501 Upper Knife Carrigr+ = = » « » « i - e LR R 1
§ 190006 Screw(M4-0,7X4) - - « + - - R .
9 100008 CNUE e s s e e e e e e . B '
10 3100503 KEnife Guide Lever« - = » - - « - RAFARL2— e o o o ot g
11 3100504 Knife Guide Lever Ring(Left) - « ARHM A FLN—Y 0 Z (&)« 1

~ 12 3100505 ° Knife Guide Lever Ring(Right) + « AR A Fl a2 () - 1
13 130003 Screw(M4-0,7X7.3) « « < » « « ERT e v v v oo e 2
14 3100515 Upper Knife Carrier Spring « = « EARB R « v+ v v - 1
15 170006 Serew(M4-0.7x2.5) - + + - -0 - AERT - e e e e 1
16 3100500 Crank Chamber Cover - - - « « - = FHBR— e e e e 1
17 3100531 Upper Knife Carrier Stop « + + + EARERb w8 « o+ o & 1
18 110008 Screw(M4-0,7X5) « » = « « = - R e v e v e e I
19 3100517 Lower Knife Carrier Guide- + « - FAREH AL+ - » + - « - 1
20 110009 Screw(MA—0,7X8) - = + + « « + - [T 2 N 7
21 3100518 Lower Knife Carrier Guide(Upper) FTRAAREHFAF (L) - » - « ] 1
22 118062 Screw(M3—0,5X5B) =+ « « « « < . 18 2 A a1
23 3100512 Upper Knifg« « « ¢ « = ¢« « « G EAR e e 1
24 110024 Screw(M2-0,4X86) « = « = = » o B I R 2
25 110025 Screw(M2-0,4x10) » - » + R |5 5 R 1
26 110023 Serew(M2-0,4X3.5) + « -+ + - - ERD e v v s 1
27 3100507 Upper Knife Guide+ = » « = « » « LRARIFAF 0o v e e v 1
28 3100508 C]amp Spring ---------- ;"ﬁi%:\:]\’* --------- 1
29 3100509 Clamp Spring Pressure= + » » = BHEI AR - e 0 s e 1
20 3100510 Clamp Spring Pressure Holder - « sf S REUERMH- - - -1
31 3100511 Clamp Spring Pressure Adjusting PlecesfdE S ARHL-HFSH - - 1
32 130005 Screw(MI-0, 4x4) - v « - 0 v . . B S R 2
33 3100516 " Lower Knife Carrier Support Spring FAARFTERK - - « - - 1
34 110034 Screw(M2-0,4X2) = « v « « « « ERS e v v v o e e e 9
35 3100560 Supplementary Spring =« = + + - - kARG - . - - 1
36 110031 Serew(M4-0, 7X12) » » « = + v - - S 3 AR 1
37 3100565 Trimming Mechanism, C, Set - « - UTIBHBGE) - - - -+ - - -+ 1

38 3100530 Looper Thread Pull-off + - - + - AT+ 5 A N |

From the library of: Superior ¢ g Machine & Supply LLC




30

“UT-A” DEVICE(4 “UT-A”SE [ (4 30
© “YT-A" DEVICE (4)

Ref., Parts ‘ Amt,

_No No Description i 2 Req.
1 0010073 Regulator = = » = = o ¢ « « o o « ]/:)‘2_1 L—& e v e e 1
2 009973 Serew(M5=0.8X10) « + - + - - - TS 25 9
3 000669 Washer » « = + « = + « R 7 7 I R T 9
4 000600 Spring Washer« » « = « « 1 v« c AFYLFT oL b+ o0 o o]
5 000009 Nat e « = & « o + « « « « o « o = Farhoe s b e e e e e 9
6 0013218 Regulator Support« « - « « - « » o L— AR - - - i
7 009937 Wood Screw(¢3,8X20) - - « <« - b 3 I I R R 2
& 0033939 Hose Band» + =+ + « = « + & e R R R e e e e e e ]
§ 0010108 Hose Connector(¢ 8-1/4) - - - - - i T =Ry AN 1
10 0010289 T-Joint = » « = « + o o o v o o THEE - « v« v v 0 v n v i
11 3201035 Presser Foot Lifter Cylinder, C. Set =i U 2 (GH) - 1
12 0033104 Cylinder Stop Collar « « - « v + LYV FRh v pF—- . -1
18 . 005550 Screw(11/64-40%13,5) « » « « « 1o 3 A N R ) 1
14 0014120 Rubber Cushion + = « « = = « « - B L - ¢ 2 f s s e s 1
15 1091050 Presser Foot Lifter Cylinder - - HziBHFo V¥ o 0 v - 1
16 3201037 Cylinder Rod Chip+ « -« ¢+ » « « « U Fpw FFoF- o -1
17 3201036 " Cylinder Bracket « « = = « = « « UUFHEFH =+ - -+ - 1
18 120013 Screw(M6-1X15) = « « » » « « + « LEREF e e s v b a
19 000425 Washer « « = = ¢+ ¢« o s oo oo R R R 7
20 010057 Elbow Comnector s - « « « = « « - % o R R 5
21 0010343 Electromagnetic Valve, C. Set(UT-A2) EBEREFGR) - - - - - o=
22 1090012 Manifold. + « = + ¢ « o s ¢ v = T FNE e e v ]
23 009880 Wood Screw(¢4.5X40) « + « + « » RED - 000 o0 LR
24 0010143 Silencer = = + ¢ ¢ = « o = o . At oo e il
25 0010263 Connector (g 6-PT1/8) « = » « « « SRSHF o e s |
26 0010119 Seal Plug+ =« « + = » ¢ v =+ o AFTFITGT ¢ « v o0 0 v ™ 3
27-1 10%0011 Electromagnetic Valve (GT-A2) - - BEEFR- - - « » « « + « » .+ 3
27-2 1090011 ” # (UT-A2/AS3) Booe e e e e e 4
28~1 0019254 Speed Controller (GT-A2) - +» « « AP—Faybo—F .« « +1
28-2 0010254 ¥ (UT-A2/AS8) - - " roee -3
29 00610868 Cord{A) « » « = =+« o s o 0 ot St—RA) - s e e e s eee 1
30 0018869 Cord(B) o+ = = v = » v o o = = o s G R(B) - v e e e e 1
3 0010261 Vinyl Tube{6X4mm) - - « + « - -« oy P v A R
32 0010260 Vinyl Tubs(42 Bmm) - = + « - - ST (AP i A I
33 1090100 Electromagnetic Valve, C. Set (UT-A2/ASI)EEREIRGE) » - « - - 1
3¢ 1090013 Manifolds ¢« = « ¢ ¢ » o v v o o s T HIE e e e 1
25 1200003 COrd(C) = = = =+ » + 0 oo v v e e FYLY = v 4 v e e s 1
() oS PHEXOBREERLEIEBHALET IV,
Note : As for Vinyl Tube, your erder must be accompanied with No. and length,
() Ref. No.330EBFA GEE. “UT-AVAS" A OO Tl OEEMS L3l
HHLET, .
Note : The Electromagnectic Valve, Complete Set of Ref. No, 33 i1s for “UT-A2/AS83”
and is to be used together with related parts on page 31,
EYRAS | - S R |
té library of: Superior g Machine & Supply LLC -




31

) *A53” DEVICE “AS3VIERE - 31
“AS3” DEVICE ef. Parts Amt,
C . R ) Descriptign & & Req_
1 0010073 Regulator - = = » « + = = = « + X ab—F o e 1
2 0013218 Regulator Support« - « » = « + « L&¥o L—FEMfiHE- - - + - 1
3 009973 Screw(M5—0, 8310}« = « v « « .+« ERS e o+ e v e I
4 000669 Washer « = « « » ¢ 0 v 0 00 b Tolidp o o 00 o 0 000 i
5 000600 Spring Washer« « « o« = « » « RV P T oirg s o v o )
§ 000009 NUL+ « ¢ o o o oo a o v ouos ok e .
7 006905 © Wood Serew(5.IX20)« = » c v v RFY . - 0oL B
8§ 0033939 Hose Band(1/4inch) - « « -« + b R I IR |
9 0010108 Joing « ¢+« v e na e e e a TRIF o e e 1
10 t010078 JOIRE * = = = o « = 0 v 4 w00 ART B e e e 1
11 0010280 . Vinyl Tube(d4XZ.5mm) - + » « = - . AR
12 1090410 Electromagnetic Valve, C. Set - - EREFRGE) » « - -+ « « + - 1
13 0010120 Electromagnetic Valve - + + « - - BRESR - « o« v o .. 1
14 0010055 Straight Jeint + » - =+ » - - ARV—RgEFE - - - - . g
15 0010119 Seal Plug= « « « = ¢ ¢ ¢ = v o APFFIGYT - o v v oo 1
16 0010254 Speed Controller{SPC4-1/8) « - - AV —Fayvbon—F. . . .}
17 009937 Wood Screw(¢3.8X20) - » » - - - S 3 IR )
18 1094000 JOINL = » = o o oo o o o o o e 1
19 000623 Gasket = « = ¢ v = = o @ s o0 . R T 1
20 0010048 Air Cylinder (M§-16ND-45) - - « - =F LYW v v = v 0 o v 1
21 000426 WaSher « = s ¢+ v « v s = s 0 o “UYiidpas v 1o o v o 9
22 0610018 L-Connector (M~5TL) « « » = « » » LRER « ¢ o v v e v v o0 1
23 0010258 Conpector« = = » « + « = + « » TR H v e e e 1
24 0011709 Control Box Stay « « « = = « o BBy P RARFT AL« - - - 2
25 0011341 " Control Box, Complete Set~ - - - FIBIERGHY » - =+ - - - - 1
26 0011340 Control Board- « » « « = « « « =« HIEFEE « ¢ oo+ 2 00 - - 1
27 0010585 Kuee Switch, Complete Set+ » + - BERA wF(fE) » » - - + + - I
28 0010554 Knee Switch- + » + » - = + + « » BEAAL ST v v v o e e 1
29 000538 Washer « v = = » + » = = =« o o » Tuird e om0 04 e e d
30 0o0644 Spring Washer» = - - « « = « « - RV T uiry e o v o 2
31 000023 Wing Nat + « = » ¢ o v o = & o & FauFoke e a e 2
32 0092232 Knee Switch Holder + - - - -« » CBRA VTR - - - 1
33 006910 Wood Screw(¢ 6, 8X26) - - - « - - . S I IR 2
34-1 0011943 Power Cord(for 100 Voltage) » + « B — F(00VHEH)» « « - - 1
34~2 0011944 y (m 200 # ). - " (260 #) .« - « o 1
34-3 0011945 ¥ (» 2350 = ). r (220 #) « » <+« 1
34-4 0011946 » (# 380 » - )+ - - ” (380 #) .+ « - - - 1
() oAl THEXOBIRAE LRSI EBHLET IV,
Note : As for Vinyl Tube, your order must be accompained with No. and length,

g Machine & Supply LLC




32 EXTRA PARTS - ' BENE 32

Ref. Parts : Amt,
EXTRA PARTS Na Mo Description il % Req,
1 0022836 Synchronizer Positioning Pin - « BYPvaF¥y o v v o« o 1
2 0022837 Synchronizer Cushion =+ « « + - - WPy aFrriviar-l
3 007610 Screw(Ma-0, 7X10) » + « v« = - & SIERT e e e e e e 1
4 0093690 Timing Gauge » « = =+ » « + + - FALIVFF—T o e e v ]
5 0035220 Looper Timing Gauge - « + + - e A= ARAF LI -]
B 3100490 Timing Gauge + » » » = =« + « « FALIVFF—T 0 v o v o 1
7 3200242 Chain Guide = « = ¢ « = = + « = G AR oo s FEEEE
§ 110009 Screw(M4-0. 7X8) -------- IERY e < v v o v e e s =3
g 000541 Wagher « - » = ¢ = = + « = + o« Dy e o v oo e e e e 9
10 1090101 Electromagnetic Valve, C. Set - « ERERGH) - + « ¢+ = ¢« 1
11 0010120 Electromagnetic Valve- + « = + « BREFR . v - v e e 1
12 009937 - Wood Screw(¢3.8X20) ¢+ « « - -« REP « v v e s e 9
13 0010263 Comnpctor (@ B-PT1/8) + « « = ¢« « AFRIF - o« o« = v o 4 1
14 0010143 Silemcer « » -+ - .« - f N V2 SR 2
15 0016119 Seal Plug- » + - FEGH < o o0 0. 1
16 0010254 Speed Contrnller(SPC4 I/ -1

() Ref. No. 10DERES (FH) . ﬂ]!ﬁ’ﬂ:&’?ﬁ“ﬁ"}"
(AR HDH B €7 BHEHL THAEEIK, _mﬁm
I TEET. ) :

Note : Electromagnetic Valve, Complete Set is for Dust Suctmn Bipe, -
(In case of using motor with treadling output, the air céhsumption is saved by
using this Electromagnetic Valve, Complete Set.}

From the library of: Superior Machine & Supply LLC




33 HREAD STAND & SGPPORTING BOARD AUBRUT 33

tef, Parts : Amt,

11 Na Deseription . i ) Req,.

1-2 I-1 0099056 Thread Stand, Complete Set(5 Spools Type) B3 GE) (Skid) - - 1

1-2 09099048 " ] (6 Spools Type) » # o (6R$E) - -1

') 0099057 Column Cap = = = « =« « =« « « ¢« « TAFARFYT ¢+ « =« o o 2

-3 0099058 Column Pipe{(Upper) + ¢ = = = « + IF AL A(L) -+« « - - i

= 4 0099060 Thread Hinger(3 Speols Type) + - Al KALHBFERHE) « -1

] 0099059 Thread Hanger{(2 Spools Type} - - » (F&%H) - -1

6 008147 SCIER ™ * * ¢ o = = « « o « « « = ERT e o v e e 5

7 0001438 Washer » « = =« = ¢ 0 v o RS2 4 AR s e 4

8 0093061 Column Pipe Comnector~ » » + « - QFANRALTREF - - - - 1

9 000149 SCTEW s = « » = = « = = « = = « « JTE 3> SR 9

10 800152 NUb e = = = =+ o o v v o s 0 o s N I ST, q

11 0099062 Thread Guide Holder- - = = + + » REMFAL « « « o v 0 e 1

B T L T T T T S S S T

18 = ¢ o o v e e e e e e e e e e e e e e m e e e e e e e e

14 0099063 Colmmn Pipe(Lower) » + « » » BT AALT(F) e e 1

15 000154 Washer + + + =+« v o v b e 4 s P IR 2

16 000153 Nate v = = = ¢+ =« e e e e e Fo ke e 1

17 0095030 Thread Guide Bar » + + « - - Ao RBNETHEHE - - 1

18 0099031 Thread Guide Bar Bracket « « » “ETHEHIA -+ - - « = -« - 1

19 0099064 Thread Guide = = « = » = = = « “RBPPe 0 s v e 1

20 003632 Sorew(I/4-40X10) « = + » =+ » e IERT = 0 v ot 0w b e w 2

21 0099065 Spool Cushion s « =« » o ¢ v o Y a2 5

22 0099066 Spool Pin- - + = = & ¢ - - v o D R L 5

28 000157 " Spring Washer« « - - -+ - e ALV STy - e 5

24 . 0099067 Spool Mat e » » =« s 0 b e e A e 5

T B 25 0099068 Spool Seat Digc+ » » » + ¢ = - B v 0 ¢ o000 e e s ]

iE - 26 0099069 Spool -Holder Stay» + ¢ = « « = + AP —ARATEL « « « « « 1

iy 217 000158 Serews= = + + s o v v o s a L I B 1

28 000159 Wood Screw o+ o - s e e e w e KED e ver e 1

e 29 0099070 Spool Holder(3 Spools Type) + + « AP —FkAF (ARRH) - -1

30 2099071 Spool Holder(2 Spools type) « « » A —ikAF (2HRLH) + -1
&

b s , 31 0063031 Belt Cover « » » « « ¢ » o« » & R RHRme v e 1

@ S—as 33 110028 Serew(M6-1X46) - + « « + o o o s BED e o v 2

) P 33 3100008 Supporting Board + + + - - o S JHTAR v e e e e )

= ” 34 180009 Setting Screw(M6-1X16) » » « .+« T R e e s e e e 0

35 0063009 0il Reservoir Rubber Cushion + + TA@E - - - « = ¢ ¢ o« o 4

Seting on the Teble (R0 36 000070 Hanging Nut « = = + = = « « « = = Y 4

37 009858 Hanging Bolt(M8-1.25%75) » « » - BOF b « » = v+ v v ¢« 0§

38 000429 Washer + = » = = = =« =« =+ 4 v Dwoirdg e o v v s 0 e o 8

39 0020064 Supporting Board Rubber Cushion+ AR h @ « « « » « « o 4

40 0063010 Supparting Board Rubber Cushion(Lower) 4R AT+ - « 4

41 000016 NUt = = * = + + s s 2 ¢ o o = o « Fy R}

42 180008 Setting Screw(MB-1X63) + = = « - Hiffsr R o0 - - - e e g

43 0005238 Washgr ------------- 7_}?/‘\’ .......... 8

44 000667 Spring Washer- » ¢ « = s ¢ s « O M v SRR 4

45 000011 Nut --------------- 'j‘y I\ ........... 4

From the library of: Superior g Machine & Supply LLC




34
VC3611—D CLASS LIST af MAIN SPARE PARTS (HEE#R& U X )

, ‘ . . ] ve3611—D ' ‘ - 3
- Main Parts | Needle Presser | Stitch Differen-| Main Looper ) , LRDEX [PAGE = 1
Foot tial .Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
s ‘Mo, No. No, (g) 1} No. No. No. {g) No, No. No. (g)
_Clamp C. Set Plate Feed Dog | Feed Dog 000002 25 41 I 000426 21 25 000644 27 19

000002 27 23 ' 000644 31 30
000651 2 17
000651 3 38

000652 12 12

000426 31 21
000005 2 43
000009 21 .24
000009 30 5

000428 22 21
000429 22 31

$rik X (EH) #Hig &Y ®BRY A= 000429 26 4

Models 000009 31 6 000429 33 38 000667 33 44
- - 000010 4 29 000443 22 13 000669 10 43
VC3611-0401-D  {0093352 [3117076 | 3118021 | 3119020 | 3119021 | 3109300 000016 10 18 c00ids &ty 000869 21 19
048L-D 0093353 3117078 3118092 ” » n 000011 26 10 " 000463 5 26 000669 30 3
: 000011 33 45 000487 19 3t 000669 31 4
056L-D 3009101 | 3117080 | 3118023 ] o ” 000012 25 42 000492 18 32 000678 26 T
— 000014 2 38 000505

145L-D 3099104 3097052 3098044 n L4 ” 000014 29 24 000205 ég gé gggggg 13 gg
— - : 1 000016 26 5 000505 27 43 000690 23 32
186L-D ] 3009101 , 3117088 | 3118023 " ” o 000016 33 41 000528 12 23 000690 27 36
3645P~040L-D | 0093352 | 3117094 J 3118021 3 o Lo 000023, 31 31 000528 15 10 000723 11 18
g : ] 000070 26 3 000528 26 11 - 000726. 1 34
0481L-D 0093353 §3117092 | 3118022 " ” ” 000070 33 36 000528 33 43 000730 5 19

: 000140 24 4 000530 17 33 00730
056L~D 3009101 | 3117050 | 31180%3 " " 4 006145 18 16 000531 5 40 goo74o. 13 22
— - - : 000145 22 T 000531 25 53 000750 1% 43
3711-148L-D 0093356 ) 8117122 |3118024 " ” " 000145 24 20 000532 3 26 000755 12 27
1561L-D 0093357 3117124 3118025 . ” » » Q00145 28 22 000532 6 34 000779 17 3

!
|
l
|
|
|
[
[
1
|
!
|
|
|
|
|
|
|
i
|
|
|
[
1
000147 33 6.
000148 33 7
000149 33 9
000152 33 10 000535 21 16
000153 33 16 000538 2 46
000154 33 15 000538 3 36 t
[
|
|
|
|
{
1
|
|
i
i
|
|
{
{
|
|
|
|
|
|
|
|
1
|
t

|

|

|

|

|

t

|

!

|

|

|

|

|

|

|

|

i

|

|

|

|

|

I 000532 16 18
|
|
|
|

000157 33 23 1 000538 18 41

|
|
|
|
|
i
|
|
t
|
|
|
|
i
|
|
1
i
1
|
|
|
|
i
I

0005632 27 20
000535 2 49

060779 18 35
000779 19 22
000924 1 18
000926 6 17
000989 L] 4

001093 3 47
001107 5 14
001107 10 30
001170 23 35
001170 27 39
001174 6 21
001174 17 16
001186 8 15
001186 20 2
001186 21 35
001208 23 25
001208 27 29
001227 24 18
001228 8 45
001228 20 9
041228 21 43
001230 4 26
001457 24 22
001457 28 24
001459 8 13
001459 22 26
001459 23 27
001459 27 31
00igl8 16 28
001900 T -9
001900 16 21

000158 33 27 000538 19 3
000159 33 28 000538 21 3
000177 3 5 000538 31 29
1000177 16 4
000177 20 20
000199 11 40
000234 114 3
000304 § 18
000306 17 21
000306 18 18
000306 26 13
000321 7 21
000327 ‘8 42
000327 20 6
000327 21 39
000334 4 31
000334 19 4
000340 19 17
000360 16 31
000389 28 5
000397 5 17
000397 11 a7
000417 8 5
000419 14 45
000425 30 19

000541 16 18
000541 32 9
000547 4 30
000548 7 4
000555 & 27
000567 14 37
000588 21 21
000588 26 12
000597 24 6
000598 24 5
000600 6 31
000600 10 44
000600 30 4
000800 31 5
000818 17 20
000613 18 29
000623 31 19
000629 2 55
000637 7 33
000637 9 40
000644 2 50
0008644 21 17

From the library of: Superio hg Machine & Supply LLC




006411

From the library of: Superior,

INDEX Page = 2
Parts DPage Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight
No. No. No. {g) | No. No. No. {g) i No. No. No. (g)
001900 20 14 . I 006475 - 22 9 I 0010055 31 14
I 006905 31 7 I 0010057 28 3
002043 7 6 t 006910 31 33 I 0010057 30 20
| 008920 22 22 i 0010073 ° 30 1
003302 8 43 I 0069821 13 10 - 0010073 31 1
003302 20 7 i I 0010078 31 10
003302 21 40 I 007610 23 7 I 0010108 30 9
003433 8 25 I 007610 27 8 I 0010108 31 9
003632 33 20 I 007810 32 3 I 0010119 30 26
003638 22 28 I 007621 .18 19 I 0010119 31 15
003647 7 156 | ' ! 00r011% 32 16
003655 2 24 I 009142 7 11 I 0010120 31 13
. 003657 12 31 I 009220 22 5 | g010120 32 11
003662 - 18 6 I 009508 24 28 ! 0010143 28 4
. I 008508 28 30 I 0010143 30 24
004124 14 36 I 009528 14 42 | 0010143. 32 14
004126 14 38 1 Q09526 15 23 | 0010254 30 28-1
004182 2 42 I 009804 8 23 | 0010254 30 28-3
‘004312 6 23 | 009694 15 13 I 0010254 31 16
004353 3 27 I 008604 17 g ! 0010254 32 16
004353 14 10 I 009664 21 20 ] 0010258 31 23
004353 16 15 I 009730 18 45 I ¢g0l0260 13 11
004358 2 51 ! 009738 &1 23 I 0010260 30 32
004358 7 2 I 009736 13 4 - I 0010260 31 11
004358 8 35 I 009744 27 22 i 0010261 13 15
004358 21 18 | 009747 27 18 I 0010261 30 31
004358 23 3 1 009753 '19 21. .. | 0010263 3¢ 25
004358 27 4 I 009784 4 24 | 0010263 32 13 .
004440 a 6. . I 0098356 3 T | 0010289 30 10
004440 9 38 .. | 009835 18 6 I 0010340 28 2
004440 19 2 - I 009835 20 22 I 0010343 30 21
004441 8 8 I 009858 22 16 | 6010564 31 28
004591 8 32 I 009853 26 19 | 0010565 31 2%

: - [ 0098568 33 &7 I 0010841 25 40
005049 10 45 I 009885 26 6 I 0010868 30 29
005071 6 20 .:. | 009877 22 36 i 0010869 30 30
005071 9 35 I 009880 30 23 | -

006075 I 32 I 009931 19 18 . | 0011340 31 26.
005431 3 35 1 009936 22 32 . { 0011341 31 25
005542 8 37 i 009937 30 T | 0011709 31 24
005550 28 8. .- i 009937 31 17 | 0011733 26 8
005550 30 13 Po009937 32 12 I 0011801 24 2.
005650 6 32 I 009947 22 37 | 9011802 24 i
005650 19 14 I 0099568 22 12 I 0011943 31 34-1
005650 24 8 I 009970 26 9 I- 0011944 31 34-2
005650 28 10 I 009973 30 2 I 0011945 31 34-3

. : I 009973 31 3 I 0011946 31 34-4
006004 4 28 | 009880 22 10 H )
006038 8 18 1 009984 24 16 t 0012480 13 .8
006038 19 12 I 009984 28 18
006075 19 6 I 009985 23 14 | 0013218 30 6
006212 10 9 | . | 0013218 31 2
006233 1 39 I 0010017 7 28 it 0013648 13 9
006270 18 8 I 0010019 31 22 |

19 16 | 0010048 31 20 I Q014120 28 6

5

0035813

g Machine & Supply LLC

TINDEX Page = 3
i Parts Page Ref. Weight| Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No.:. (g} | No. No. No. {g} ! _No. No. Neo. (=)
0014120 30 14 o1 I 0063607 24 12
’ t 0036133 24 19 | 0063607 28 14
0020064 33 39 I 0036133 28 21 | 0063608 24 17
0020119 3 24 I 0036175 3 44 I 0063608 28 19
0020119 16 3 1 . 1 0063609 24 15
0020137 1 31 I 0037108 16 29 | 0063609 28 17
0020143 1 28 I 0037668 14 27 I 0063610 24 11
0020144 1 29 | 0037669 14 29 i 0063610 28 13
0020350 10 42 I 0037912 26 2t i 0063612 23 16
00205561 14, 7 I ¢037912 27 2
0020759 i ] | I 0064045 26 14
06020759 2 9 ! 0060056 18 190 - I 0064046 26 15
: | 0060057 6 14 I 06064047 26 18
0021010 14 49 I 0060109 17 17 ! 0064173 22 8
| 0060142 8 9 H
0022836 23 18 I 0060175 4 27 | 0065233 21 15
0022836 27 14 1 | 0065253 22 24-1
0022836 32 i I 0063009 33 35 | 0065258 22 20
0022837 23 19 I 0063010 33 40 i 0065275 2 3
0022837 27 15 I 0063031 33 3t | 0065340 7 1
0022837 32 2 I 0063044 7 3 I 0065366 8 40
I 0063051 15 19 | 0065366 20 4
0030291 4 4 | 0063053 15 20 I 0065366 21 37
0030711 14 41 I 0063055 16 23 I 0085372 8 4
' I 0063056 15 21 | 0085373 23 1
0031014 22 14 | 0063057 15 22 . | 0065373 27 1
0031015 22 1& I 0063074 16 27 . 1 0065374 19 8
0031111 3 6 . I 0063076 23 23 | 0065375 19 9
0031111 16 & I 0063076 27 27 | 0065376 19 11
0031111 20 21 I Q063079 8 12 I 0065381 18 1
0031831 14 23 I 0063083 8 19 ! 0065389 9 32
. . I Q063084 8 21 | 9065385 17 11
0032425 3 45 I 0063087 8 5 | 0065398 17 8
0032426 3 46 I 0063096 6 33 I 0065400 17 15
0032646 15 12 I 0063104 3 28 I 0065401 17 18
0032719 22 25 I 0063138 12 28 | 0065402 17 19
0032786 26 20 I 0063216 14 17 | 0065402 19 1§
0032799 10 3 I 0063217 14 186 t 00685404 19 286
0032883 11 28 I 0063234 14 18 i 0085405 19 23
. 0032921 17 22 | 0063236 14 19 | 085407 19 13
. . : I 0063251 14 8 | 0065414 18 13
0033024 .2 20 f 0063280 8 16 | 0065415 18 27
0033024 23 30 t 0063280 20 3 I 0065417 18 23
0033024 26 17 | 0063280 21 38 i 0065418 18 28
0033024 27 34 I 0063282 g8 41 i 00865420 18 16
0033104 28 LT I 0063282 20 5 | 0065421 18 14
0033104 30 12 | 0063282 21t 38 | 0065422 18 29-1
0033939 30 8 I 0063469 22 6 I 0065431 18 40
‘0033939 31 8 i 0063515 23 31 I 0065435 18 42
- 7 I 0063515 27 3b [ 0065436 18 43
0034117 19 27 . | 0063548 4 5 t 0065437 18 44-
0034979 19 5 I 0063578 24 3 | 0065452 14 20
: o ! 0063586 23 13 I 0065453 14 1 -
0035301 26 16 - | 0063606 24 14 |- 0065461 18 31-
16 30 I 0063606 28 16 I 0065468 18 29-3




CINDEX Page = 5

END X Page = 4
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight Parts Page Ref. Weightl  .Parts. Page Ref. Weight!{ Parts DPage Ref. Weight

No. No. No. {(g) | No. No. No. (g) No. No. No. () No. No. No. (g)

No. No. No. {g) 1. _No. ‘No.. No. (=)

.-0065469 18 31-3 0093184 ki 5 0094577 12 15 : 177110023 29 26 120013 30 18

: 0093186 722 0094604 4 6 110002 2 39 110024 25 24 120015 8- 26

0066560 8 33 0093201 4 10 0084664 21 1% 110002 5 25 110624 29 24 120016 1 36

0066561 8 34 - 0093212 7 19 L 110002 25 22 110025 25 25 120017 8 a7

0066735 18 25-4 0093213 7T 20 0095027 19 10 110002 28 20 110025 29 25 120018 13 2

- 0066736 18 31-4 0093214 T 16 0095061 18 20 110002 29 22 110026 5 356 120019 17 2
0066737 18 29-5 0093215 7 14 0095065 18 26 110004 6 36 110027 5 28

0066738 18 31-5 0093303 10 25 0095066 18 22 110004 11 12 110028 33 32 130002 2 38

' 0093352 7 7-1 0095168 6 22 110004 24 13 110030 25 6 130002 10 36

00687023 22 27 0093353 7 7-2 0095170 6 19 110004 28 15 110030 29 6 130002 18 39

0067025 22 35 0093356 20 13-1 0085214 ] 7 110005 9 15 | 110031 2 33 130003 2 6

0067031 21 22 0093357 20 13-2 0095220 32 5 110007 25 51 . © 110031 a2 3 130003 3 42

0067101 23 22 0093366 16 20 0095334 23 34 116008 2 44 110031 14 12 130008 25 13

0067101 27 26 0093389 11 46 0095334 27 38 110008 13 6 110031 15 26 130003 29 13

0095336 24 29
0095336 28 31
0085388 24 21
00956388 28 23
Q095389 24 23
0095389 28 25

0067111 19 30-1
0067126 19 . 7
0067140 22 24-2

0093473 8 24
0093480 8 10
0093483 8 7
0093487 8 17
0093491 8 22
0083491 24 27

110008 25 -18 -
110008 29 18
110009 2 47
110009 3 a7
110009 5§ 10-
110069 . 6 12 -

110031 25 36
110031 29 35
110034 25 34
110034 29 34
110035 11 37
110035 21 28

130004 10 40
130005 11 15
130005 25 32
130005 29 32

0068011 1 4 130007 21 33

t
| |
| | |
| i | |
I i I I
I I I i
I I I t
i ] t I
I i I I
I I I i
I | | !
f ! I |
| } ) i
| | i |
| | | |
i ! | {
| H | t
I I j I
I I ] I
I I ! |
| | | |
i ; I 1 .
- 0077179 8 28 | 0083481 28 29 1 110009 7 34 I 110038 11 17 I 150000 5 23
0077270 8 1 | 0093499 23 2 | 0096355 28 9 110009 10 . 16 I 110039 -9 4 I 150001 10 34
0077322 15 4 1 0093499 27 3 | 0096357 27 21 110009 14 35 1 110039 12 9 | 150001 18 .37
0077410 24 7 i 0093507 8 30 | 0096358 27 17 110009 15 7 ! 110041 1 20
| 0093508 8 31 [ 110008 16 11 | 110041 "2 18 I 160000 1 15
‘0090068 3 39 | 0093509 8 29 I 06099030 33 17 110009 18 4 I 110041 5 42 I 160000 5 21
0090071 .3 4 i 0093517 3 32 I 0099031 33 18 110009 21 4 | 110041 ' 12 29 | 160000 12 14
0090071 16 3~ | 00893521 3 34 | 0099048 33 1-2 7 110009 23 .9 I 110043 .2 53 I 160001 2 31
009007t 20 19 | 0093526 3 33 I 0099056 33 1-1° 110009 25 20 I 110043 12 & 1 180001 5 31
0080620 8 2 | 0093528 3 25 [ 0099057 a3 2 '~ 110009 27 10 I 110045 1 2 I 160001 9 18
0090620 18 7 t 0093528 16 14 b 0099058 33 3 110008 29 20 I 110046 12 8 | 160001 14 5
0090801 8 36 I° 0093545 8 38 I 0099059 33 5 110009 32 8 I 110048 1 13 I 160001 17 23
0090867 3 11 - | 0093556 3 14 I 0099060 33 4 110010 7 24 I 110088 7 12 I 1680001 18 @
00980807 16 9 | 0093611 '8 11 | 0099061 33 8 110011 2@ 12. 1110072 11 21 I 160002 10 4
0090807 20 25 ' | 0093680 32 4 I 0099062 33 11 110012 1 22 I 110100 3 23 | 160002 28 27
00690812 3 8 | 0093863 3 1 i 0099063 33 14 110012 2 22 I 110101 .3 20 I 160003 9 31
0090812 16 “T7- | 0093863 16 1 1 0099064 33 1% 110012 14 2 I 110101 ‘9 9 1 160003 11 2
0090812 20 23 - 1 0093863 20 17 ! 0099065 33 21. 110012 21 9 I I 160003 15 3
009084 3 g - | 0093864 -1 ‘97 | 0099066 33 22 110012 23 15 I 120001 12 17 ! 160003 17 30
0090814 20 18 i 0093864 -2 7° i 0099067 33 24 1100t2 27 13 | 120001 23 5 | 160003 24 25
0090824 8 39 ] & S | 0099068 33 25 110013 1 30 I 120001 279 6 to160004 5 13
0080847 3 3 t po942¢l 1 2t ! 0099069 33 26 110013 -2 12 I 120006 18 34 I 1860004 6 16 -
0090856 3 10 t 0094201 2 34 | 0099070 33 289 110013 3 13 | 120007 25 44 I 160004 11 49
0090856 16 8 I 0094201 2i 10~ I 0099071 33 30 110013 7 27 | 120008 17 32 I 160005 5 2.
0090856 20 24 | 0094387 23 26 I 110013 12 2t 1 120009 2 2 | 160005 6 2
0080918 14 .44 | 0094387 27 44 I 1006001 2 25 110013 23 41 ? 120009 10 18 I 1600056 18 25.
0090930 14 25 - I 0094350 23 33 b 100001 24 33 110014 23 38 i 120011 9 42 I 160006 11 42
' ' | 00943%0 27 37 I 100061 28 35 110014 27 42 I 120012 17 14 i 160007 .2 5B .
0092232 31 32 1 0094396 23 29 I 100002 9 28 110018 2 27 I 120012 18 2 - 1 160007 5 3
S C | 0094398 Z7 33 | 100003 5 33 110019 9 24 I 120013 ‘6 25 I 160007 6 3
0093089 5 4 | 0094433 23 24 I 100003 12 24 110020 -9 -2 I 120013 12 11 | 160007 '8 7.
0093090 5 6 | 0094433 27 28 | 100003 156 11 2110021 11 25 I 120013 14 43 I 1806007 10
0693090 6 5 | 00954491 23 17 b 100005 10 47 %110022 11 -4 120013 15 15 I 160007 11
0093154 6 15 I 0094491 27 12~ | 1000068 25 9 : 110023 11 22 . I 120013 24 10 .- i 160007 15
0093179 7 23 I 0094568 156 6 - I 100006 29 9 0023 25 26 .. I 120013 28 12 I 160007 17

From the library of. Superior lachine & Supply LLC :




ITNDIEX Page = 6 CcIINIDEDI Page = 7

Parts Page Ref. Weight| Parts Page Ref. Weight! Parts Page Ref. Weight Parts Page Ref. MWegightli .Parts . Page Ref. Weight!| Parts Page Ref. Weight
No. Ng. No. (=) | No. No. No. (g) 1 No. No. No. (g} No. No., Mo. g} [+. No. No. No. fg) | No. No. Ng. (2}
160007 19 24 1 340003 110 22 | 3100030 2 286 3100141 9 3% .. - 173100216 10 5 | 3100328 14 40
160007 22 33 I 340004 5 36 1 3100040 1 11 3100142 9- 39 1 3100217 10 1 | 3100329 14. 15
160008 5 a2 I 340008 9 10 I 3100041 1 12 3100143 9 4% i 3100218 11 486 I 3100330 14 48
) 1 I 3100042 1 14 3100144 9 45 I 3100219 11 48 I 3100331 14 32
170001 2 29 [ 350006 13 14 1 3100043 1 16 3100145 9 44 I 3100221 11 3¢ 1 3100332 14 28
170002 1 &5 I I 3100044 1 17 3100146 9 43 i 3100222 11 31 | 3100334 14 34
170003 5 45 I 390067 2 57 | 31000486 1 23 3100147 9 30 | 3100224 11 33 I 3100335 14 24
170004 3 18 I 390068 2 58 1 3100050 2 18 3100149 9 33 I 3100225 11 27 i 3100336 14 26
170005 25 2 | 390069 1 6 I 3100051 2 19 31001560 g 29 I 31060226 11 36 i 3100342 14 30
170005 29 2 | 390072 1 10 I 3100053 2 21 3100151 9 26 b 3100227 11 29 I 3100343 14 33
170006 25 15 1 i 3100060 14 11 3100152 9 12 i 3100231 11 32 | 3100344 14 47
170006 29 15 I 1080010 31 12 [ 3100061 14 13 31001563 9 22 I 3100235 10 37 P 3100345 14 14
170007 = 25 46 I 109001t 30 27-1 | 3100070 2 13 31001564 9 6 I 3100241 11 § 1 3100346 14 9
170008 19 32 I 1090011 30 27-2 I 3100074 3 12 3100155 9 23 i 3100242 11 3 I 3100349 14 46
170009 23 10 I 1090012 30 22 | 3100075 3 9 3100156 9 11 I 3100243 11 1 I 38100350. 14 4
170009 27 11 | -1090013 30 34 | 3100076 .3 19 3100157 9 13 I 3100245 11 9 ! 3100353 14 21
I 1090100 30 33 I 3100078 6 30 3100158 g 14 I 3100246 11 8 I 3100355 9. 36
180005 2 32 i 1090101 32 10 I 3100081 16 28 3100159 9 17 I 3100250 7 31 I 3100356 14 39
180006 24 30 [ I 3100082 3 2z 3100160 9 19 1 3100253 T 29 | 3100357 14 . 22
180006 28 32 I 1081002 28 1 I 3100083 3 21 3100161 9 2% i 3100264 7 26 I 23100358 14 31
180008 33 42 1 1091050 30 15 I 3100084 3 17 3100162 9 3-1 I 31002586 7 25 I 3100381 3 30
180009 33 34 i - I 3100085 3 16 3100182 11 20 I 3100260 537 ! 3100382 3 29
1 109400¢ 31 18 I 3100086 16 2 3100183 11 17 I 3100261 5 38 I 3100410 9 8
190004 10 46 I 1094602 13 12 I 3100087 3. 43 3100184 11 19. ! 3100262 5 30 I 3100440 3 41
190005 2 23 ! I 3100088 3 16 3100185° 11 16 i 3100263 5 24 I 3100490 32 6
190006 25 8 | 1098012 13 13 I 3100090 4 12 3100186 11 14 I 3100264 5 27 i 31005060 25 16
190006 29 ] | -t 3100091 4 13 3100187 11 11 | 3100265 5 28 i 3100500 29 16
190007 17 31 I 1200003 30 35 [ 3100092 4 19 3100188 117 24 I 3100266 5 39 | 3100501 25 ki
190008 24 34 | I 3100093 4. 207 3100189 10 & i 3100287 5 34 I 3100501 29 7
190008 28 36 1 2100265 2 54 I 3100094 4 14 3100190 - 10, 7T | 3100268 5 41 1 3100502 25 3
190009 27 16 I [ 3100095 4 15 3100191 10 10 | 3100269 5 44 I 3100502 29 3
190056 21 8 I 3009101 7 7-3 | 3100096 4 18 3100192 10 6 I 3100270 5 43 I 3100503 25 10
7 | . | 3100087 -4 17 3100192 17 25 1 3100272 5 46 I 3100503 29 10
260000 6 18 | 3010022 18 21 I 3100098 4 11 3100193 10 1t { 3100280 6 1 I 3100604 25 11
. | i 3100089 4 3 3100194 10 12 1 3100281 3] 8 I 3100504 29 11
300000 9 25 I 3087052 20 10 i 3100100 16 22 3100195 10 13 I 3100282 6 9 i 3100505 25 12
300006 10 156 | I 3100103 10 23 3100196 10 14 I 3100283 6 10 | 3100505 29 12
300006 15 8 I 3098044 . 20 12 I 3100104 10 24 3100197 10 17 I 3100284 6 13 I 3100506 25 1
300100 2 30 | I 3100105 4 21 3100199 10 19 I 3100285 6 24 I 3100506 29 1
300101 1 24~ | 3099104 20 11 I 3100106 4 1. 3100200 10 21 I 3100286 6 28 I 3100507 25 27
300500 9 16 i i 3100107 4 2 3100201 10 26 I 3100287 6 29 I 3100507 29 27 -
) I 3100004 1 26 I 3100108 4 g 3100202 10 20 I 3100290 7 18 I 3100508 25 28.
310006 7 32 [ 3100005 1 27 ! 3100120 5 16 3100203 10 .28 I 3100291 7 17 | 3100508 29 28
310007 T 30 I 3100006 4 18 I 3100121 5 12 3100204 10 32 I 3100293 7 13 I 3100509 25 29
310017 12 26 | 31000068 17 4 - I 3iociz22 5 8 3100205 10 31 I 3100294 8 26 I 3100508 28 29
310026 14 50 |. 3100008 33 33 I 3100123 5 11 ’ 3100206 10 35 I 3100300 15 2 | 3100510 25 30
310027 14 B I 3100010 1 7 1 3100125 5 22 . 3100207 10 33 I 310030t 15 5 i 3100510 29 30
310039 3 31 [ 3100011 1 8 1 3100126 5 20 3100208 10 29 I 3100302 15 1. I 3100511 25 31
’ ) P 3100012 1 1 I 3100127 8 9 3100209 10 39 1 .3100303 15 14 I 3100511 28 31
330001 5 15 | 3100013 1 3 I 3100127 6 11t 3100210 10 38 1 3100304 15 18 I 3100512 25 23 .
330002 9 20 I 3100016 2 11 | 3100128 ° 5 5 100211 16 27 | 3100304 15 27 I 3100512 29 23
. | 3100017 2 10 1 3100129 6 6 100212 11 44 I 31603086 15 17, I 3100513 25 5 . \
340000 1 37 -1 3100020 2 4. I 3100130 5 1 100213 11 38 I 3100307 15 24 . I 3100513 28 5 7
340001 9 27 I 3100021 2 5 I 3100132 5 7 100214 11 41 | 3100308 12 22 I 3100514 25 4
340001 11 13 I 3100022 -2 1 i 3100140 9 34 00215 11 238 I 3100309 15 9 - I 3100514 29 4.

From the library of: Superior




ITNDEX Page = 8
Page = 9O
Parts Page Ref. Weight| Parts Page Ref. Weightl Parts Page Ref. Weight
No., No. Na. () No. No. No. {g) No. No. _No. (g}
3100515 25 14 3100602 17 24 31106034 12 1
3100515 29 14 3100603 17 27 3110037 12 2
3100516 25 33 3100604 17 [ 3110038 12 5
3100516 29 33 3100605 17 12 3110039 12z 19
3100517 25 19 3100607 17 & 3110051 12 16

age Ref. Weight!| Parts Page Ref. Weight
Na.__ Ng, (g) No. No. No. (=)

Parts Page Ref. Weig
No. No. No.

3119020 11 35
3119021 11 34

3120033 13 7

3100517 29 19 3100608 17 13 3110070 2 40 .
3100518 25 21 3100609 19 25 3110072 2 41 S120iie 22 3
3100518 29 21 3100610 19 20 3110108 2 45 3120941 22 19
3100520 24 24 3100611 18 1 3110109 2 52 3120243 22 30
3100520 28 26 3100612 18 3 3110115 2 48 3120244 22 59
3100521 24 35 3100613 18 5 3110130 22 17 5120245 22 34
3100521 28 37 3100614 19 19 3110150 1 35 :
3100522 . 24 32 3100615 18 17 3110160 1 19

3100522 28 34 3100616 18 12 3110161 2 35 e 16 T
3100523 24 31 3100617 18 11 3110162 2 3 3200048 16 12
3100523 28 33 3100618 18 24 3110163 2 15

3200063 16 24
3200064 16 25
3200086 12 13
3200242 32 7
3200251 4 22
3zo0zs52 4 25

3110169 13 3
3110170 12 10
3110171 13 1
311072 12 30
3116173 12 25
3110174 12 20
3110180 13 5

3100524 24 9
3100524 28 11
31005256 23 8
3100626 27 9
3100526 23 6
3100526 27 7
3100527 23 37
31005627 27 41

|
|
|
|
|
1
|
1
|
|
|
1
[
i
[
i
[
3100620 18 33
3100621 18 38 1
3100622 18 36
3100623 17 286
3100625 17 1
3100626 17 10
3100636 17 34 !
3100637 19 33 I 3110185 1 38
3100528 23 36 3100638 18 30 I 3110190 21 32
3100528 27 40 3100767 22 1 | 2110191 21 31
|
|
1
[
|
i
|
|
|
|
i
|
|
|
|
I
|
|
|
|
t
I
|
|
|
|
|
|
]

3201035 30 11
3201036 30 17
3201037 30 16

|
I
|
|
[
|
[
I
'
|
|
|
|
|
|
|
|
!
|
i
i
i
|
|
I
|
|
3100529 23 21 | 3100768 22 2 3110192 21 30
3100529 27 25 | 3100768 22 3 3110193 21 29 §300101 22 11
3100530 25 38 | 3100770 22 4 3110194 21 27
3100530 29 38 I
3100631 25 17
3100531 29 17
3100532 24 26 {
3100532 28 28 |
3100533 23 4 i
3100533 27 & |
3100535 23 12 |
3100536 23 11
3100541 25 39
3100542 25 45 )
3100543 25 47 )
3100544 25 49 I
3100545 25 50 I
3100646 25 43
3100547 25 52 |
3100548 25 48 |
3100555 9 = 3-2 |
3100560 25 35 I
2100560 29 35 I
|
|
I
|
|
i

3110195 21 26 4109403 1 33

3110196 21 13
3110197 21 11
3110198 21 14
3110199 231 2
3110200 21 44
3110201 21 41

3101200 4 23
3101202 23 40
3101220 19 30-2
3101260 21 23
3101275 23 26
3101275 27 30
3101276 23 28
3101276 27 32
3101300 11 50
3101354 18 28-2
3101355 18 31-2

3117048 21 42
3117068 20 15-~2
3117070 20 15-1
3117076 8 14~1
3117078 8 14-2
3117080 8 14-3
3117084 8 44
3117084 20 8
3117088 20 1
3117090 21 34-3
3117092 21 34-2
3117094 21 34-1

3109200 11 6
3109201 11 10-1
3109210 11 10-2
3109300 9 1
3109310 15 25

|
|
|
i
|
i
|
|
|
H
|
!
|
t
|
[
|
i
|
|
i
]
I
|
i
1
I
]
i
i
!
1
|
|
}
|
|
|
|
1
|
|
|
|
|
t
{
|
3109930 25 54 1
1
I
|
|
|
|
|

3100565 25 37 3110010 2 28

3100565 29 37 3110012 2 37 3118021 7 10-1-
310057¢ 26 2 3110014 2 14 3118022 7 10-2
3100571 26 1 3110031 12 18 3118023 7 10-3
3100600 17 28, 3110032 12 4 3118024 20 16-1
3100601 17 28 3110033 12 7 3118025 20 16-2

From the library of: Superior chine & Supply LLC






